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EQUIPMENT : Mobile Phone

BRAND NAME : GENERAL MOBILE

MODEL NAME : GM 5 Plus

FCCID : XAPGM5PLUS

STANDARD : 47 CFR Part 2, 22(H), 24(E), 27(L) , 27(M)
CLASSIFICATION : PCS Licensed Transmitter Held to Ear (PCE)

The product was received on Feb. 26, 2016 and completely tested on Apr. 04, 2016. We,
SPORTON INTERNATIONAL (KUNSHAN) INC., would like to declare that the tested sample
has been evaluated in accordance with the test procedures given in ANSI / TIA /
EIA-603-D-2010 and the testing has shown the tested sample to be in compliance with the
applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL (KUNSHAN) INC., the test report shall not be

reproduced except in full.
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SUMMARY OF TEST RESULT
Report
FCC Rule Description Limit Result Remark
Section

3.4 §2.1046 Conducted Output Power Reporting Only PASS -

3.5 §24.232(d) Peak-to-Average Ratio <13 dB PASS -

3.6 §2.1049 Occupied Bandwidth Reporting Only PASS -

§2.1051
Conducted Band Edge
§22.917(a)
Measurement < 43+10log10(P[Watts])
§24.238(a)
(Band 2) (Band 4) (Band 5)
3.7 §27.53(h) PASS -
Conducted Band Edge
§27.53(m)(4) Measurement §27.53(m)(4)
(Band 7)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

Report
FCC Rule Description Limit Result Remark
Section
§2.1051
§22.917(a) Conducted Spurious Emission
< 43+10log10(P[Watts])
§24.238(a) (Band 2) (Band 4) (Band 5)
3.8 PASS -
§27.53(h)
§2.1051 Conducted Spurious Emission
< 55+10log1o(P[Watts])
§27.53(m)(4) (Band 7)
§2.1055
< 2.5 ppm for Part 22
§22.355
Frequency Stability
3.9 PASS -
§2.1055 Temperature & Voltage
§24.235 Within Authorized Band
§27.54
Effective Radiated Power
§22.913(a)(2) ERP < 7 Watt
(Band 5)
Equivalent Isotropic Radiated
§24.232(c)
Power EIRP < 2Watt
4.4 §27.50(h)(2) PASS -
(Band 2) (Band 7)
Equivalent Isotropic Radiated
§27.50(d)(4) Power EIRP < 1Watt
(Band 4)
§2.1053
§22.917(a) Radiated Spurious Emission
< 43+10log1o(P[Watts]) Under limit
§24.238(a) (Band 2) (Band 4) (Band 5)
4.5 PASS 5.54 dB at
§27.53(h)
5060.000 MHz
§2.1053 Radiated Spurious Emission
< 55+10log1o(P[Watts])
§27.53(m)(4) (Band 7)
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1 General Description
1.1  Applicant

GENERAL MOBILE INC.
363 7th Avenue 4th Floor New York NY 10001 New York - USA

1.2 Manufacturer
GENERAL MOBILE INC.

363 7th Avenue 4th Floor New York NY 10001 New York - USA

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment Mobile Phone
Brand Name GENERAL MOBILE
Model Name GM 5 Plus

FCCID XAPGM5PLUS

GSM/GPRS/EGPRS/WCDMA/HSPA/HSPA+(16QAM uplink is not
supported)/DC-HSDPA/LTE

WLAN2.4GHz 802.11b/g/n HT20

EUT supports Radios application |WLAN5GHz 802.11a/n HT20/HT40

WLANS5GHz 802.11ac VHT20/VHT40/VHT80

Bluetooth v2.0+EDR

Bluetooth v4.0 LE

Conducted: 865843024471812

IMEI Code Radiation: 865843024471754
ERP/EIRP: NA
HW Version LLDMO024
SW Version LLD4Z05
EUT Stage Identical Prototype
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1.4 Product Specification of Equipment Under Test

Standards-related Product Specification

LTEBand 2: 1850.7 MHz ~ 1909.3 MHz
Tx Frequency LTEBand4: 1710.7 MHz ~ 1754.3 MHz
LTEBand 5: 824.7 MHz ~ 848.3 MHz
LTEBand 7: 2502.5 MHz ~ 2567.5 MHz
LTEBand 2: 1930.7 MHz ~ 1989.3 MHz
Rx Frequency LTEBand 4: 2110.7 MHz ~2154.3 MHz
LTEBand 5: 869.7 MHz ~ 893.3 MHz
LTEBand 7: 2622.5MHz ~ 2687.5 MHz
LTEBand 2: 1.4MHz/3MHz/5MHz/10MHz/ 15MHz / 20MHz
Bandwidth LTEBand 4: 1.4MHz/3MHz/5MHz/10MHz/ 15MHz / 20MHz
LTEBand 5: 1.4MHz/3MHz/5MHz/ 10MHz
LTEBand 7: 5MHz/ 10MHz / 15MHz / 20MHz
LTEBand 2: 23.05dBm
. LTEBand 4: 22.75 dBm
Maximum Output Power to Antenna LTEBand 5- 23.19 dBm
LTEBand 7: 21.57 dBm

Type of Modulation

QPSK / 16QAM
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FCC RF Test Report

Report No. :

FG611201-01B

1.5 Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Emission Designator
LTE Band 2 QPSK 16QAM
Emission Frequency Maximum Emission Frequency Maximum
BW(MHz) Designator Tolerance EIRP(W) Designator Tolerance EIRP(W)
(99%0BW) (ppm) (99%0BW) (ppm)
1.4 1M09G7D - 0.1614 1M10W7D - 0.1315
3 2M72G7D - 0.1648 2M72W7D - 0.1222
5 4M50G7D - 0.1706 4M48WT7D - 0.1114
10 9M05G7D 0.0037 0.1545 9MO05W7D - 0.1219
15 13M5G7D - 0.1549 13M4W7D - 0.1079
20 18M4G7D - 0.1585 18M3W7D - 0.1109
LTE Band 4 QPSK 16QAM
Emission Frequency Maximum Emission Frequency Maximum
BW(MHz) Designator Tolerance EIRP(W) Designator Tolerance EIRP(W)
(99%0BW) (ppm) (99%0BW) (ppm)
14 1M10G7D - 0.2877 1M10W7D - 0.2213
3 2M72G7D - 0.2692 2M73W7D - 0.2080
5 4M51G7D - 0.3006 4M50W7D - 0.2065
10 9M05G7D 0.0043 0.2884 8M99W7D - 0.2275
15 13M5G7D - 0.2958 13M4W7D - 0.2259
20 18M4G7D - 0.2944 18M3W7D - 0.2239
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LTE Band 5 QPSK 16QAM
Emission Frequency Maximum Emission Frequency Maximum
BW(MHz) Designator Tolerance ERP(W) Designator Tolerance ERP(W)
(99%0BW) (ppm) (99%0BW) (ppm)
1.4 1M09G7D - 0.0665 1M10W7D - 0.0528
3 2M73G7D - 0.0681 2M72W7D - 0.0508
5 4M51G7D - 0.0664 4M49WT7D - 0.0502
10 8M99G7D 0.0094 0.0646 9MO5SW7D - 0.0494
LTE Band 7 QPSK 16QAM
Emission Frequency Maximum Emission Frequency Maximum
BW(MHz) Designator Tolerance EIRP(W) Designator Tolerance EIRP(W)
(99%0BW) (ppm) (99%0BW) (ppm)
5 4M49G7D - 0.1503 4M50W7D - 0.1059
10 9M05G7D 0.0024 0.1466 8M99W7D - 0.1159
15 13M4G7D - 0.1762 13M4W7D - 0.1365
20 18M3G7D - 0.1521 18M5W7D - 0.1262
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1.7 Testing Location

Test Site SPORTON INTERNATIONAL (KUNSHAN) INC.

No. 3-2, PingXiang Road, Kunshan, Jiangsu Province, P. R. China
Test Site Location TEL: +86-0512-5790-0158
FAX: +86-0512-5790-0958

Sporton Site No. FCC Registration No.
THO1-KS 03CHO02-KS 418269

Test Site No.

1.8 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

’ 47 CFR Part 2, 22(H), 24(E), 27(L), 27(M)

’ ANSI / TIA/ EIA-603-D-2010

U FCC KDB 971168 D01 Power Meas. License Digital Systems v02r02

Remark:

1.  All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test
21 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas. License Digital Systems v02r02 with maximum output power.
Radiated measurements are performed by rotating the EUT in three different orthogonal test planes to

find the maximum emission.

Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
1.4 3 5 10 15 20 | QPSK | 16QAM 1 Half | Full L M H
2 v v v v v v v v v v v v v v
Max. Output 4 v v v v v v v v v v v v v v
Power 5 v v v v - - \ v \ v v v v v
7 - = v v v v v v v v v \ v \
2 v v v v v \ v \
Peak-to-Average 4 v v v v v \ v \
Ratio 5 v - - v v \ v v v v
7 - - v \ v \ v v v v
2 v v v v v v v v A\ v A\ v
26dB and 99% 4 v v v v v N N v v y v y
Bandwidth 5 v v v v - - v v v v v v
7 - = v v v v v v v v v v
2 v v v v v v v v \ A\ v v
Conducted 4 v \ v v v \ \ v v v v v
Band Edge 5 v v A A - - v v v A\ v v
7 - - v v v v v v v A\ v v
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Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
1.4 3 5 10 15 20 | QPSK | 16QAM 1 Half | Full | L M H
2 v v v v v v v v v v v v
Conducted
4 v v v v v v v v v v v v
Spurious
5 v v v v - - v v v v v v
Emission
7 - - v v v v v A\ A\ v v v
2 v v v v
Frequency 4 v v v v
Stability 5 v - - v v v
7 - . v v v v
2 v 4 v v v v v 4 4 v v v v
4 4 v v v v v v v v v v v v
E.R.P./E.L.LR.P.
5 v v v v - - v v v v v v v
7 - - v v v v v v v v v v
2 v \ v v v v v N v
Radiated
4 v \ v v v v v N v
Spurious
5 v 4 v v - - v \4 v
Emission
7 - - v v v v v v v
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
Note

The device is investigated from 30MHz to 10 times of fundamental signal for radiated

spurious emission test under different RB size/offset and modulations in exploratory test.

Subsequently, only the worst case emissions are reported.

SPORTON INTERNATIONAL (KUNSHAN) INC.
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2.2 Connection Diagram of Test System

120 Vac / 60 Hz
EUT(Adapter)

EUT(USB Cable)

Dipole Antenna

EUT (Ei)

EUT(Earphone)

I =10

LTE Base Station

2.3 Support Unit used in test configuration and system

Item |[Equipment Trade Name (Model No. FCCID |Data Cable Power Cord
1. |LTE Base Station |Anritsu MT8820C N/A N/A Unshielded, 1.8 m
2. |DC Power Supply |GW GPS-3030D |N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss between EUT
conducted output port and spectrum analyzer. With the offset compensation, the spectrum analyzer

reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss.
Offset = RF cable loss.

Following shows an offset computation example with cable loss 5.0 dB.

Example :
Offset(dB) = RF cable loss(dB).
= 5.0 (dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 2 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 18700 18900 19100

20 Frequency 1860 1880 1900
Channel 18675 18900 19125

1o Frequency 1857.5 1880 1902.5
Channel 18650 18900 19150

10 Frequency 1855 1880 1905
Channel 18625 18900 19175

> Frequency 1852.5 1880 1907.5
Channel 18615 18900 19185

° Frequency 1851.5 1880 1908.5
Channel 18607 18900 19193

14 Frequency 1850.7 1880 1909.3

LTE Band 4 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 20050 20175 20300
20 Frequency 1720 1732.5 1745
Channel 20025 20175 20325
o Frequency 1717.5 1732.5 1747.5
Channel 20000 20175 20350
10 Frequency 1715 1732.5 1750
Channel 19975 20175 20375
> Frequency 1712.5 1732.5 1752.5
Channel 19965 20175 20385
° Frequency 1711.5 1732.5 1753.5
Channel 19957 20175 20393
14 Frequency 1710.7 1732.5 1754.3
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 14 of 29
TEL : 86-0512-5790-0158 Report Issued Date : Apr. 27, 2016
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : XAPGM5PLUS Report Template No.: BU5-FGLTE Version 1.5



e a0, FCC RF Test Report Report No. : FG611201-01B

LTE Band 5 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest

Channel 20450 20525 20600

19 Frequency 829 836.5 844
Channel 20425 20525 20625
> Frequency 826.5 836.5 846.5
Channel 20415 20525 20635
> Frequency 825.5 836.5 847.5
Channel 20407 20525 20643
14 Frequency 824.7 836.5 848.3

LTE Band 7 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 20850 21100 21350
20 Frequency 2510 2535 2560
Channel 20825 21100 21375
b Frequency 2507.5 2535 2562.5
Channel 20800 21100 21400
10 Frequency 2505 2535 2565
Channel 20775 21100 21425
> Frequency 2502.5 2535 2567.5
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SPORTON LAB.

Report No. : FG611201-01B

3 Conducted Test Items

3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup
3.2.1 Conducted Output Power

I

System Simulator

g

EUT

3.2.2 Peak-to-Average Ratio, Occupied Bandwidth ,Conducted Band-Edge and

Conducted Spurious Emission

L]

System Simulator -

.l

Spectrum Analyzer

3.2.3 Frequency Stability

System Simulator

3.3 Test Result of Conducted Test

Please refer to Appendix A.

Power Divider
:l

EUT

Thermal Chamber
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SPORTON LAB.

3.4 Conducted Output Power

3.4.1 Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
force the EUT transmitting at maximum output power. The measured power in the radio frequency on

the transmitter output terminals shall be reported.

3.4.2 Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through the system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.
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3.5 Peak-to-Average Ratio

3.5.1 Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an
average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13
dB.

3.5.2 Test Procedures

1. The testing follows FCC KDB 971168 v02r02 Section 5.7.1.

2. The EUT was connected to spectrum and system simulator via a power divider.

3. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.

4. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

5. Record the deviation as Peak to Average Ratio.
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3.6 Occupied Bandwidth

3.6.1 Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.6.2 Test Procedures

1. The testing follows FCC KDB 971168 v02r02 Section 4.2.

2.  The EUT was connected to spectrum analyzer and system simulator via a power divider.

3.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

4.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

Set the detection mode to peak, and the trace mode to max hold.

6. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.
(this is the reference value)

Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

8. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

9. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
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3.7
3.71

Conducted Band Edge

Description of Conducted Band Edge Measurement

22.917(a) for Band 5

For operations in the 824 — 849 MHz band, the FCC limit is 43 + 10log,o(P[Watts]) dB below the
transmitter power P(Watts) in a 100kHz bandwidth. However, in the 1TMHz bands immediately outside
and adjacent to the licensee's frequency block, a resolution bandwidth of at least one percent of the

emission bandwidth of the fundamental emission of the transmitter may be employed.

24.238 (a) for Band 2

For operations in the 1850-1910 and 1930-1990 MHz band, the FCC limit is 43 + 10log4o(P[Watts]) dB
below the transmitter power P(Watts) in a 1MHz bandwidth. However, in the 1 MHz bands
immediately outside and adjacent to the frequency block a resolution bandwidth of at least one

percent of the emission bandwidth of the fundamental emission of the transmitter may be employed.

27.53 (h) for Band 4

For operations in the 1710 — 1755 MHz band, the FCC limit is 43 + 10log+o(P[Watts]) dB below the
transmitter power P(Watts) in a 1 MHz bandwidth. However, in the 1MHz bands immediately outside
and adjacent to the licensee's frequency block, a resolution bandwidth of at least one percent of the

emission bandwidth of the fundamental emission of the transmitter may be employed.

27.53(m)(4) for FCC Band 7:

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB
on all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P)
dB on all frequencies more than X megahertz from the channel edge, where X is the greater of 6
megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition,
the attenuation factor shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz
and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees
operating on frequencies below 2495 MHz may also submit a documented interference complaint
against BRS licensees operating on channel BRS Channel 1 on the same terms and conditions as

adjacent channel BRS or EBS licensees.
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3.7.2 Test Procedures

1 The testing follows FCC KDB 971168 v02r02 Section 6.0.
2 The EUT was connected to spectrum analyzer and system simulator via a power divider.
3 The band edges of low and high channels for the highest RF powers were measured.
4. Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
5 Beyond the 1 MHz band from the band edge, RBW=1MHz was used
6 Set spectrum analyzer with RMS detector.
7 The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
8.  Checked that all the results comply with the emission limit line.
Example:
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
9. For LTE Band 7, the other 40 dB, and 55 dB have additionally applied same calculation above.
The limit line is derived from 40+ 10log(P)dB below the transmitter power P(Watts)
= P(W)- [40 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [40 + 10log(P)] (dB)
=-10dBm
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
The limit line is derived from 55+ 10log(P)dB below the transmitter power P(Watts)
= P(W)- [55 + 10log(P)] (dB)
= [55 + 10log(P)] (dBm) - [55 + 10log(P)] (dB)
=-25dBm
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3.8 Conducted Spurious Emission

3.8.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For Band 7:

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.8.2 Test Procedures

1. The testing follows FCC KDB 971168 v02r02 Section 6.0.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.

4. The middle channel for the highest RF power within the transmitting frequency was measured.

5.  The conducted spurious emission for the whole frequency range was taken.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.

7.  Set spectrum analyzer with RMS detector.

8.  Taking the record of maximum spurious emission.

9. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.
10. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
11. ForBand 7
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [55+ 10log(P)] (dB)
= [30+ 10log(P)] (dBm) - [55+ 10log(P)] (dB)

= -25dBm.
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3.9 Frequency Stability

3.9.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of

primary supply voltage to ensure that the fundamental emission stays within the authorized frequency

block. The frequency stability of the transmitter shall be maintained within £0.00025% (+£2.5ppm) of

the center frequency.

3.9.2 Test Procedures for Temperature Variation

1.
2.
3.

The testing follows FCC KDB 971168 v02r02 Section 9.0.

The EUT was set up in the thermal chamber and connected with the system simulator.

With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.9.3 Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 v02r02 Section 9.0.

2.  The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.
3. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
4.  The variation in frequency was measured for the worst case.
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SPORTON LAB.

4 Radiated Test Iltems
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup
4.2.1 For radiated test from 30MHz to 1GHz

RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

oo
o5
Spect f1 i
System Simulator pectrum Analyzer / Receiver
4.2.2 For radiated test above 1GHz

RX antenna

Ant. feed

point

Metal Full Soldered Ground Plane

i

System Simulator

[

Spectrum Analyzer / Receiver

4.3 Test Result of Radiated Test

Please refer to Appendix B.
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4.4 Effective Radiated Power and Effective Isotropic Radiated Power

4.4.1 Description of the ERP/EIRP Measurement

Effective radiated power output measurements by substitution method according to ANSI / TIA/
EIA-603-D-2010, and the spectrum analyzer configuration follows KDB 971168 D01 Power Meas.

License Digital Systems v02r02. Mobile and portable (hand-held) stations operating are limited to
average ERP of 7 watts with LTE band 5.

Equivalent isotropic radiated power output measurements by substitution method according to ANSI /
TIA/ EIA-603-D-2010, and the spectrum analyzer configuration follows KDB 971168 D01 Power

Meas. License Digital Systems v02r02. Mobile and portable (hand-held) stations operating are limited

to average EIRP of 2 watts with LTE band 2 / 7 and 1 watt with LTE band 4.

442 TestProcedures

1.

The EUT was placed on a non-conductive rotating platform 0.8 meters high in a semi-anechoic
chamber. The radiated emission at the fundamental frequency was measured at 3 m with a test
antenna and a spectrum analyzer with RMS detector per section 5. of KDB 971168 DO1.
During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power. The maximum emission was recorded from analyzer
power level (LVL) from the 360 degrees rotation of the turntable and the test antenna raised
and lowered over a range from 1 to 4 meters in both horizontally and vertically polarized
orientations.

Effective Isotropic Radiated Power (EIRP) was measured by substitution method according to
TIA/EIA-603-D. The EUT was replaced by the substitution antenna at same location, and then
a known power from S.G. was applied into the dipole antenna through a Tx cable, and then
recorded the maximum Analyzer reading through raised and lowered the test antenna. The
correction factor (in dB) = S.G. - Tx Cable loss + Substitution antenna gain - Analyzer reading.
Then the EUT's EIRP was calculated with the correction factor, EIRP = LVL + Correction factor

and ERP = EIRP - 2.15. Take the record of the output power at substitution antenna.
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LTE Average
LTE BW 1.4M 3M 5M 10M 15M 20M
Span 3MHz 6MHz 10MHz 20MHz 30MHz 40MHz
RBW 30kHz 100kHz | 100kHz | 300kHz | 300kHz | 300kHz
VBW 100kHz | 300kHz | 300kHz 1MHz 1MHz 1MHz
Detector RMS RMS RMS RMS RMS RMS
Trace Average | Average | Average | Average | Average | Average
Average Type Power Power Power Power Power Power
Sweep Count 100 100 100 100 100 100
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4.5 Radiated Spurious Emission

4.5.1 Description of Radiated Spurious Emission

The radiated spurious emission was measured by substitution method according to ANSI / TIA /
EIA-603-D-2010. The power of any emission outside of the authorized operating frequency ranges
must be attenuated below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For Band 7

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.5.2 Test Procedures

1. The testing follows FCC KDB 971168 v02r02 Section 5.8 and ANSI / TIA-603-D-2010 Section
2.2.12.

2. The EUT was placed on a rotatable wooden table with 0.8 meter above ground.

3. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

4. The table was rotated 360 degrees to determine the position of the highest spurious emission.

5.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

8.  Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

9. Taking the record of output power at antenna port.

10. Repeat step 7 to step 8 for another polarization.

11. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
For Band 7:
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)

12. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

13. ERP (dBm)=EIRP - 2.15
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5 List of Measuring Equipment
. o Calibration
Instrument | Manufacturer [Model No.| Serial No. | Characteristics Date Test Date Due Date Remark
Spectrum Mar. 16, 2016~ Conducted
R&S FSV40 101040 10Hz~40GH Sep. 10, 2015 Sep. 09, 2016
Analyzer z i s Mar. 17,2016 |~ " (THO1-KS)
Thermal . Mar. 16, 2016~ Conducted
Ten Billion TTC-B3S | TBN- 2 -40~+150° Oct. 24, 2015 ’ Oct. 23, 2016
Chamber 96050 s0°C Mar. 17, 2016 (THO1-KS)
EMI Test 9kHz~7GHz; Apr. 02, 2016~ Radiation
R ESR7 1014 .10, 201 . 201
Receiver &S S 03 Max30dBm  |oo 1020151 o 04, 2016 |SP 0% 2978) h3cr00Ks)
Spectrum 10kHz~40GHz;Ma Apr. 02, 2016~ Radiation
R&S FSV40 101040 Sep. 10, 2015 Sep. 09, 2016
Analyzer x 30dBm P Apr. 04,2016 |~°F (03CH02-KS)
Bilog Antenna TeseQ CBL6112D | 37879 30MHz~2GHz |Sep. 12, 2015| AP™ 022016~ I 44 p01g| Rediation
I Z~ V4 . .
g p-1s Apr. 04, 2016 [P (03CH02-KS)
Double Ridge ) Apr. 02, 2016~ Radiation
ETS-L 117 7 7 1GHz~18GH Nov. 07, 201 Nov. 201
Horn Antenna S-Lindgren 3 599 GHz~18GHz ov. 07, 2015 Apr. 04, 2016 ov. 06, 2016 (03CH02-KS)
high gain AMF-7D-00 Apr. 02, 2016~ Radiation
" MITEQ 1865802 1GHz~18GHz [Jan. 20, 2016 Jan. 19, 2017
Amplifier 101800-30-1 Apr. 04, 2016 (03CHO02-KS)
Apr. 02, 2016~ Radiation
- - - ~ Oct. 10, 2015 ’ Oct. 09, 2016
SHF-EHF Horn|  com-power AH-840 101070 18GHz~40Ghz C Apr. 04, 2016 C (03CH02-KS)
1kHz~1000MHz / Apr. 02, 2016~ Radiation
Amplifier com-power PA-103A 161069 May 04, 2015 May 03, 2016
P pow 32 dB y Apr. 04,2016 | 2Y (03CH02-KS)
. . 1-26.5GHz Gain Apr. 02, 2016~ Radiation
Amplifier Agilent 8449B 3008A02384 Oct. 24, 2015 Oct. 23, 2016
30dB Apr. 04, 2016 (03CHO02-KS)
- TTA1840-35 Apr. 02, 2016~ Radiation
18GHz~40GH Aug. 27, 2015 ’ Aug. 26, 2016
Amplifier MITEQ HG 1887435 z z |Aug Apr. 04, 2016 |19 (03CH02-KS)
AC Power Apr. 02, 2016~ Radiation
Ch 61601 616010002473 N/A NCR NCR
Source roma Apr. 04, 2016 (03CH02-KS)
Apr. 02, 2016~ Radiation
Turn Table MF MF7802 N/A 0~360 degree NCR Apr. 04, 2016 NCR (03CH02-KS)
Apr. 02, 2016~ Radiation
Antenna Mast MF MF7802 N/A 1m~4m NCR Apr. 04, 2016 NCR (03CH02-KS)
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6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 51 dB
Confidence of 95% (U = 2Uc(y)) )
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)
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LTE Band 2 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
20 1 0 22.24 22.22 22.31
20 1 49 22.98 22.77 22.76
20 1 99 22.34 22.43 22.52
20 50 0 QPSK 21.66 21.65 21.58
20 50 24 21.62 21.62 21.60
20 50 50 21.47 21.58 21.44
20 100 0 21.58 21.57 21.56
20 1 0 21.37 21.40 21.48
20 1 49 21.40 21.38 21.42
20 1 99 21.22 21.39 21.28
20 50 0 16-QAM 20.59 20.71 20.65
20 50 24 20.41 20.55 20.55
20 50 50 20.54 20.59 20.48
20 100 0 20.60 20.52 20.52
15 1 0 22.58 22.37 22.56
15 1 37 22.79 22.73 22.78
15 1 74 22.40 22.65 22.62
15 36 0 QPSK 21.63 21.69 21.62
15 36 20 21.53 21.66 21.52
15 36 39 21.53 21.65 21.58
15 75 0 21.66 21.56 21.63
15 1 0 21.45 21.58 21.39
15 1 37 21.49 21.35 21.58
15 1 74 21.46 21.46 21.46
15 36 0 16-QAM 20.59 20.54 20.55
15 36 20 20.47 20.58 20.57
15 36 39 20.51 20.61 20.48
15 75 0 20.52 20.61 20.57
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LTE Band 2 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest

10 1 0 22.46 22.33 22.26
10 1 25 22.70 22.66 22.75
10 1 49 22.51 22.60 22.53
10 25 0 QPSK 21.66 21.70 21.65
10 25 12 21.62 21.65 21.68
10 25 25 21.55 21.66 21.66
10 50 0 21.66 21.73 21.58
10 1 0 21.50 21.49 21.40
10 1 25 21.63 21.69 21.73
10 1 49 21.38 21.56 21.46
10 25 0 16-QAM 20.56 20.75 20.81
10 25 12 20.67 20.66 20.72
10 25 25 20.55 20.81 20.63
10 50 0 20.59 20.73 20.50
5 1 0 22.29 22.33 22.09
5 1 12 22.73 22.78 22.87
5 1 24 2217 22.45 22.14
5 12 0 QPSK 21.75 21.57 21.69
5 12 7 21.74 21.69 21.65
5 12 13 21.55 21.62 21.57
5 25 0 21.65 21.75 21.59
5 1 0 21.43 21.49 21.13
5 1 12 21.44 21.43 21.75
5 1 24 21.17 21.46 21.26
5 12 0 16-QAM 20.80 20.52 20.51
5 12 7 20.79 20.76 20.73
5 12 13 20.59 20.55 20.51
5 25 0 20.65 20.81 20.52
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LTE Band 2 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
3 1 0 22.51 22.75 22.40
3 1 8 22.50 22.54 22.48
3 1 14 2240 22.44 22.25
3 8 0 QPSK 21.67 21.74 21.68
3 8 4 21.74 21.72 21.62
3 8 7 21.62 21.65 21.57
3 15 0 21.67 21.63 21.57
3 1 0 21.87 21.45 21.79
3 1 8 21.51 21.59 21.39
3 1 14 21.51 21.46 21.43
3 8 0 16-QAM 20.65 20.72 20.56
3 8 4 20.64 20.66 20.50
3 8 7 20.72 20.67 20.65
3 15 0 20.75 20.51 20.53
14 1 0 22.74 22.86 22.70
1.4 1 3 22.74 22.92 22.82
1.4 1 5 22.85 22.85 22.59
1.4 3 0 QPSK 22.96 22.96 22.77
1.4 3 1 23.05 23.00 22.88
1.4 3 3 22.86 22.97 22.79
1.4 6 0 21.92 21.97 21.78
1.4 1 0 21.78 21.82 21.78
1.4 1 3 21.96 21.89 21.88
1.4 1 5 21.81 21.84 21.66
14 3 0 16-QAM 21.91 21.89 21.75
14 3 1 21.93 21.93 21.76
14 3 3 21.92 21.92 21.77
14 6 0 20.90 20.96 20.66
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LTE Band 4 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
20 1 0 22.32 22.39 22.41
20 1 49 22.49 22.75 22.56
20 1 99 22.16 22.21 22.48
20 50 0 QPSK 21.58 21.61 21.55
20 50 24 21.57 21.56 21.57
20 50 50 21.55 21.59 21.60
20 100 0 21.58 21.73 21.64
20 1 0 21.35 21.58 21.20
20 1 49 21.68 21.51 21.38
20 1 99 21.09 21.16 20.79
20 50 0 16-QAM 20.65 20.42 20.53
20 50 24 20.74 20.52 20.57
20 50 50 20.57 20.57 20.66
20 100 0 20.69 20.59 20.49
15 1 0 22.35 22.48 22.26
15 1 37 22.63 22.46 22.49
15 1 74 22.38 22.31 22.30
15 36 0 QPSK 21.65 21.63 21.65
15 36 20 21.59 21.52 21.60
15 36 39 21.59 21.50 21.66
15 75 0 21.64 21.49 21.68
15 1 0 21.17 21.51 21.22
15 1 37 21.37 21.01 21.62
15 1 74 21.04 21.29 21.39
15 36 0 16-QAM 20.49 20.59 20.61
15 36 20 20.54 20.49 20.70
15 36 39 20.54 20.39 20.68
15 75 0 20.49 20.45 20.78
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e a0, FCC RF Test Report Report No. : FG611201-01B

LTE Band 4 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest

10 1 0 22.13 22.42 22.30
10 1 25 22.40 22.65 22.56
10 1 49 22.23 22.37 22.57
10 25 0 QPSK 21.51 21.47 21.69
10 25 12 21.45 21.53 21.74
10 25 25 21.59 21.55 21.62
10 50 0 21.62 21.59 21.66
10 1 0 21.37 21.33 21.29
10 1 25 21.31 21.52 21.24
10 1 49 21.01 21.16 21.15
10 25 0 16-QAM 20.48 20.44 20.60
10 25 12 20.63 20.51 20.71
10 25 25 20.64 20.53 20.63
10 50 0 20.58 20.57 20.67
5 1 0 22.36 22.29 22.28
5 1 12 22.46 22.54 22.68
5 1 24 22.36 22.27 22.14
5 12 0 QPSK 21.50 21.50 21.61
5 12 7 21.59 21.57 21.63
5 12 13 21.46 21.57 21.52
5 25 0 21.39 21.53 21.52
5 1 0 21.53 21.34 21.25
5 1 12 21.28 21.36 21.29
5 1 24 20.95 21.36 21.21
5 12 0 16-QAM 20.21 20.36 20.43
5 12 7 20.13 20.57 20.65
5 12 13 20.35 20.40 20.45
5 25 0 20.27 20.54 20.55
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e a0, FCC RF Test Report Report No. : FG611201-01B

LTE Band 4 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
3 1 0 22.34 22.38 22.50
3 1 8 22.27 22.54 22.52
3 1 14 22.08 22.16 22.22
3 8 0 QPSK 21.51 21.53 21.63
3 8 4 21.53 21.58 21.74
3 8 7 21.50 21.46 21.60
3 15 0 21.48 21.51 21.65
3 1 0 21.77 21.44 21.28
3 1 8 21.88 21.27 21.44
3 1 14 21.12 21.36 21.35
3 8 0 16-QAM 20.42 20.28 20.61
3 8 4 20.56 20.29 20.62
3 8 7 20.42 20.56 20.69
3 15 0 20.42 20.29 20.39
14 1 0 22.01 22.15 22.24
1.4 1 3 22.15 22.11 22.37
1.4 1 5 22.09 21.96 22.26
1.4 3 0 QPSK 22.22 22.16 22.31
1.4 3 1 22.20 22.36 22.35
1.4 3 3 22.25 22.33 22.27
1.4 6 0 2111 21.22 21.35
1.4 1 0 20.81 21.15 21.04
1.4 1 3 20.84 21.29 21.38
1.4 1 5 20.89 21.05 21.23
14 3 0 16-QAM 21.07 20.94 21.30
14 3 1 21.24 21.16 21.33
14 3 3 20.94 21.22 21.36
14 6 0 20.12 20.23 20.22
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e a0, FCC RF Test Report Report No. : FG611201-01B

LTE Band 5 Maximum Average Power [dBm)]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest

10 1 0 22.46 22.71 22.60
10 1 25 23.06 22.85 23.02
10 1 49 22.77 22.40 22.76
10 25 0 QPSK 21.81 21.93 21.90
10 25 12 21.90 21.82 21.87
10 25 25 21.84 21.71 21.86
10 50 0 21.89 21.83 21.82
10 1 0 21.53 21.79 21.60
10 1 25 21.90 21.89 21.86
10 1 49 21.60 21.52 21.64
10 25 0 16-QAM 20.81 20.98 20.89
10 25 12 20.86 20.79 20.85
10 25 25 20.83 20.78 20.77
10 50 0 20.89 20.63 20.81
5 1 0 22.35 22.54 22.48
5 1 12 23.08 22.92 23.19
5 1 24 22.70 22.45 22.44
5 12 0 QPSK 21.80 21.86 21.87
5 12 7 21.82 21.91 21.82
5 12 13 21.86 21.77 21.80
5 25 0 21.75 21.83 21.85
5 1 0 21.45 21.58 21.77
5 1 12 21.89 21.35 21.94
5 1 24 21.56 21.46 21.53
5 12 0 16-QAM 20.78 20.93 20.86
5 12 7 20.89 20.80 20.90
5 12 13 20.83 20.56 20.87
5 25 0 20.74 20.72 21.00
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e a0, FCC RF Test Report Report No. : FG611201-01B

LTE Band 5 Maximum Average Power [dBm)]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
3 1 0 22.63 22.76 22.62
3 1 8 22.70 22.62 22.58
3 1 14 22.66 22.47 22.44
3 8 0 QPSK 21.76 22.02 22.05
3 8 4 21.89 21.84 21.86
3 8 7 21.84 21.88 21.73
3 15 0 21.70 21.78 21.75
3 1 0 21.66 21.49 21.69
3 1 8 21.61 21.66 21.68
3 1 14 21.68 21.57 21.52
3 8 0 16-QAM 20.77 20.86 20.82
3 8 4 20.83 20.77 20.80
3 8 7 20.91 20.81 20.76
3 15 0 20.79 20.68 20.75
14 1 0 22.63 22.66 22.72
1.4 1 3 22.71 22.77 22.87
1.4 1 5 22.72 22.74 22.65
1.4 3 0 QPSK 22.70 22.74 22.80
1.4 3 1 22.75 22.76 22.90
1.4 3 3 22.82 22.68 22.69
1.4 6 0 21.85 21.77 21.9
1.4 1 0 22.01 21.81 21.71
1.4 1 3 22.11 21.67 21.89
1.4 1 5 21.97 21.89 21.49
14 3 0 16-QAM 21.95 21.94 21.45
14 3 1 22.01 22.03 21.72
14 3 3 21.96 22.03 21.74
14 6 0 20.81 20.80 20.79
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e a0, FCC RF Test Report Report No. : FG611201-01B

LTE Band 7 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
20 1 0 21.26 21.17 21.19
20 1 49 21.26 21.55 21.35
20 1 99 21.35 21.21 21.25
20 50 0 QPSK 20.38 20.39 20.21
20 50 24 20.40 20.26 20.23
20 50 50 20.42 20.29 20.05
20 100 0 20.41 20.38 20.15
20 1 0 20.13 19.98 19.87
20 1 49 20.24 20.15 19.9
20 1 99 20.19 19.53 19.76
20 50 0 16-QAM 19.42 19.40 19.20
20 50 24 19.42 19.40 19.20
20 50 50 19.41 19.30 19.24
20 100 0 19.34 19.30 19.11
15 1 0 21.26 21.16 21.11
15 1 37 21.54 21.45 21.41
15 1 74 21.48 21.17 21.10
15 36 0 QPSK 20.55 204 20.26
15 36 20 20.46 20.42 20.04
15 36 39 20.48 20.34 20.13
15 75 0 20.44 20.38 20.22
15 1 0 20.27 20.08 19.88
15 1 37 20.24 20.28 20.11
15 1 74 20.37 19.66 19.71
15 36 0 16-QAM 19.60 19.36 19.31
15 36 20 19.42 19.33 19.11
15 36 39 19.42 19.33 19.15
15 75 0 19.56 19.43 19.30
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e a0, FCC RF Test Report Report No. : FG611201-01B

LTE Band 7 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 21.06 21.02 20.97
10 1 25 21.45 21.32 21.15
10 1 49 21.09 21.03 21.00
10 25 0 QPSK 20.49 20.32 20.16
10 25 12 20.50 20.38 20.08
10 25 25 20.42 20.37 20.07
10 50 0 204 20.35 20.07
10 1 0 20.30 19.89 19.76
10 1 25 20.44 20.51 19.90
10 1 49 20.18 19.75 19.45
10 25 0 16-QAM 19.54 19.37 19.52
10 25 12 19.62 19.35 19.08
10 25 25 19.49 19.42 19.09
10 50 0 19.55 19.51 19.17
5 1 0 21.24 21.12 21.16
5 1 12 21.57 21.47 21.19
5 1 24 21.06 21.05 21.03
5 12 0 QPSK 20.48 20.35 20.06
5 12 7 20.56 20.38 20.11
5 12 13 20.41 20.29 20.05
5 25 0 20.44 20.38 20.06
5 1 0 20.19 19.85 20.16
5 1 12 20.58 20.15 20.21
5 1 24 19.99 19.79 19.8
5 12 0 16-QAM 19.26 19.21 19.13
5 12 7 19.48 19.44 19.27
5 12 13 19.47 19.25 19.07
5 25 0 19.71 19.25 19.18
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

Peak-to-Average Ratio

Mode LTE Band 2 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.48 4.46 4.20 5.48
Middle CH 3.54 4.43 4.20 5.39 PASS
Highest CH 3.42 4.41 417 5.48
Mode LTE Band 4 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.09 4.41 4.93 5.54
Middle CH 3.71 4.43 4.78 5.57 PASS
Highest CH 3.74 4.49 4.90 5.57
Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.06 4.29 5.07 5.25
Middle CH 4.03 4.41 5.07 5.42 PASS
Highest CH 4.20 4.35 4.90 5.30
Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.65 4.70 4.49 5.74
Middle CH 3.65 4.75 4.67 5.71 PASS
Highest CH 3.51 4.55 4.58 5.59
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 2 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Dube 18 MAS 2018 134173

Dute 16 WAS 2018 13.41 10

Waf Level 25,00 cEm  OFfSet & .00 & Wof Lsvsl 25,00 mm  OFset £.00 &
be e w0 il AGT me . RRW 30 M4 b art 0 dh_ AQT ms e ROW 30 MMz
o153 vaw 0153 vaw
Ll s |
S - I 1 1 1
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IGF 186 Gz Maon rer + 20,00 di IGF 18 GHz Mhaon e + 30,00 db
Comp Y Cummulative 0 Fanction Samples: 1000 Comp ary & e O Fanction Samples: 1o
Moo | Posk | Grest | 0% | sw | oo 0.01% | Moon | Pook | Grest | 0% | sw | mase 0.01% |
Trace 1 [ 7037 @mm B4 ol 162 ob 787 O0p I 348 00 157 o8 Trace | [ 70,00 ®m 7% oz aem E07 80 = 0p vl . (X 204 a8

Middle Channel / 1RB

Middle Channel / Full RB

Wof Level 2500 @m  DFset £ .00 & Ret Leved 2500 cém  OFfset 5,00 &
b w0 il AGT ms @ REW 3D Mtz b art 0 dh_ AQT ms - RAW 20 b
R [0 153 vaw
= | | i
- 1 1 - 1 t
1 Wi (Aot vk sterdend Fonmvadhivr bt il - | ey [ o A et ki ool
3 3
. ! . |
| t | I
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Moon | Posk | crest | 1w |  iw | o Moon | Pook | Grest | 0% |  sw | mase 0.01% |
trace 1 (7096 @mm 34 13 0bm 3 e6 on 7.58 OB T 7 54 0 veace | [ F1a7 @m  ghgTobm | G010 FET) W6 = 343 0 201 a8

Cuta 18 MARLZME 128134

Dubs 18 WAS 2018 13:80.48

[

Highest Channel / 1RB

Highest Channel / Full RB

Waf Level 25,00 cEm  OFfSet & .00 & Wof Lsvsl 25,00 mm  OFSet £.00 &
e it x il AGT ) ma @ AW 30 Mids b ait 0 dh AT ) ms . RAW 30 M
e 153 vaw e 153 vaw
: | | - | |
= 1 { e 1 i
e i Mol i ncirnl] [heeberil o] i il N | Ml o] e ASriedd Eckaihn v il
4 4
. ! . |
| t 1 1
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GF 1.9 Giiz Maon rer + 20,00 di GF 1.9 Giiz Mhaon e + 30,00 db
Comp Y Cummatintive 0 Tanction Sampiss: 100 Comp ary & e O Tanction Ramples: 1o
Moon | Pook | crest | 1w | | oa% 0.01% | Moon | ook | Crest | 0% |  i%h | Dam 0.01% |
trace 1 [ F0.02 mm o478 oim 348 o0 752 68 20 @ 42 00 48 de trace 1 [ 7150 mm 2 fbm e dn T ) 341 00 4.7z o8

Cube 18 MAS 2018 13407

Cube 18 WASR 2048 13.41.58

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : XAPGM5PLUS

Page Number
Report Issued Date
Report Version

: A13 0of A138
1 Apr. 27, 2016
: Rev. 01
Report Template No.: BU5-FGLTE Version 1.5




SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 2 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Dube 16 MAS 2018 133553

Wof Level 2500 @m  DFset £ .00 & Ret Leved 2500 cém  OFfset 5,00 &
b w0 il AGT ms @ REW 3D Mtz b att 0 dh_ AQT ms - RAW 20 b
ER o 152 vaw
T 1 | 1 1 |
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ICF 186 Gz Maon rer + 20,00 di ICF 186 GHE Mhaon e + 30,00 db
Compl ¥ Cimmuilative O Function Samples: 1000 Compl ary G =T T anction Samples: 1o
Moon | Posk | Grest | 0% | sw | oo 0.01% | Moon | Pook | Grest | 0% |  sw | mase 0.01% |
trace 1 [ 15 2% m % ol 330 on 250 b 203 @ 270 00 a.2% ab Trace 1 [15.67 ®mm o600 dem 516 a0 797 08 inT @ 548 00 500 o8

Dute 18 WAS 2018 13.40007

[

Middle Channel / 1RB

Middle Channel / Full RB

Cuta 18 MARLZME 12.40:48

Raf Leved 2500 ®Bm  Offset £.00 &2 Rt vl 00 ®@m Offsat 5.00 2
ke ait 0 db_ AQT m = RBW G0 Wi ke att i AQT my = RAW 30 i
8352 Vaw 8352 Vaw
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Compl v Cusnmlativs D Function Samples: 100 Compl mry O irem D Function Samples; 100000
Moan | Pook 1 Crest l 10 | 1% | 0.1% [T | o an | Pook | Crest | 1% | 1% | 0. 1% Boli% |
Trace 1 [ 1554 ®m 3383 0bm 428 00 50 o A0 430 08 X Trace 1 [ 7036 @m g6 a0 gem 03 a 2.50 0B 451 & 579 o 580 o8

Cube 18 WASR 2048 13.40.30

[

Highest Channel / 1RB

Highest Channel / Full RB

Cube 18 MAS 2018 134042

Waf Level 25,00 cEm  OFfSet & .00 & Wof Lsvsl 25,00 mm  OFSet £.00 &
e it x il AGT ) ma @ AW 30 Mids b ait 0 dh AT ) ms . RAW 30 M
e 153 vaw e 153 vaw
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Comp Y Cummatiative 0 Tanction Sampims: 1000 Comp ary & e O Tanction Ramplms: 100
Soan Posk | Crest | 10w | e | 4% D018 | Moon | Pook | Crest | 1% | % | 0% D01% |
trace 1 [ 19,77 @m 40z dnm 425 on 7% o8 217 di .77 g% trace 1 [ 70.90 @mm &2 dum 7100 ) 7] 548 0B 34 aB

Duta 18 MAR20ME 13.40:55
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 4 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Cube 18 MAS X018 01608

Waf Level 25,00 cEm  OFfSet & .00 & Wof Lsvsl 25,00 mm  OFset £.00 &
be e w0 il AGT me . RRW 30 M4 b art 0 dh_ AQT ms e ROW 30 MMz
o152 vaw 0153 vaw
o ! | |
" 1 e | |
t 1 t
B o | Mol i lncriol] (el ol ] Btk “Son S e ool e ASorield Ecivkann Lt i
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Comp Y Cummalative Fanction Samples: 1000 Comp ary & e O Fanction Samples: 1o
Moo | Posk | GCrest | 0% | sw | oo 0.01% | Moon | Pook | Grest | 0% |  s% | mase 0.01% |
trace 1 [50.05 ®m  o4g1 oBm 3,15 a0 2.48 OB 6 o .09 00 2.7 o weaco 1 [50.70 @m e Tl oem 491 00 241 8 74 (XN 270

Cube 18 WAS 2048 2101836

Middle Channel / 1RB

Middle Channel / Full RB

Cube 18 WMAR 018 N20-01

ha T 3
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Cornpl v Cummilatioen D Function Samples: 1000 Compl ary O ivem D Tanction Samples: 1000
Moon | Pook | Grest | 10% | s% | o 0.01 | Moon | Pook | Crest | 104 |  i% | 6% n.01% |
trace 1 [ 7010 @m 29 9% obm 277 00 7.4 08 4 171 80 1.8 Ok Trace 1 [ 770,01 ®m 0% 6z gem 9z an 2.48 08 97 @ 4,47 0B a.70 ob

]

Cube 18 WASR 2018 201648

Highest Channel / 1RB

Highest Channel / Full RB

trur - ) k-
Waf Level 25,00 cEm  OFfSet & .00 & Wof Lsvsl 25,00 mm  OFSet £.00 &
e it x il AGT ) ma @ AW 30 Mids b ait 0 dh AT ) ms . RAW 30 M
[0 152 v e 153 vaw
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Comp Y Cummutiative 0 Tanction Sampims: 1000 Comp ary & e O Tanction Ramplms: 100
Moon | Posk | Crest | 1% |  w%h | bam 0.01% | Moon | ook | Grest | 0% |  w%h | Dam D01% |
Trace 1 [ 2036 @m 24 14 dBm 278 o0 255 OB 57 & 374 0B .60 g trace 1 [ Z0comm e 10 gam %1180 241 48 54 445 00 4 ab

Cube 18 MAS 2018 20057

Cube 18 WASR 2048 20-2407
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 4 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Cube 18 MAS 2018 20 18.04

ectrum k3 -
Wof Level 2500 @m  DFset £ .00 & Ret Leved 2500 cém  OFfset 5,00 &
b w0 il AGT ms @ REW 3D Mtz b art 0 dh_ AQT 3 m @ RAW 30 Mt
o153 vaw [0 153 vaw
{ | i
e . = S |
S S | e kieflweril] v’ sbee Sl Pouvid o b bl o BN et kb bwert] Vit ocdvmd b vt i)
vy 3
G | 'I 1 lr
I t | I
| |
0.0 - | 0.0 - |
| | | |
£ ! : 1E+ !
| I | |
| 1 | ¥
| el | i
1B - - 1E0 - -
: | : |
| I | |
s = b s e | A
| | ! i }
[ | [ !
| I | | I
ICF 172 Gz Maon rer + 20,00 di ICF 172 Gz Mhaon e + 30,00 db
Compl ¥ Cimnuilative O Function Samples: 1000 Comp ary & e O T anction Samples: 1o
Moo | Posk | Grest | 0% | s% | oo 0.01% | Moon | Pook | GCrest | 0% | sw | mase 0.01% |
trace 1 [18.67 @m 2401 dBm 504 o0 2.50 o8 CEIT) 390 00 5.01 08 weace 1 [T15.74 @mm BE dbm B11 80 3.17 08 A75 @ T84 00 ©.54 a8

Cube 18 WASR 2048 10189

Middle Channel / 1RB

Middle Channel / Full RB

Raf Leved 2500 ®Bm  Offset £.00 &2 Rt vl 00 ®@m Offsat 5.00 2
e are 0 db_ AQT e - AW 30 Mz be ant 8 AQT 3 ms @ RBW 30 M
JER 6 152 Taw
B 1 1 e N 1 I
i - 4 SORIT T PUTOIDY S S S S . SIS NETSUSURY UTUe B
{ v |
_ ! ! .f
% I I |
o . | o . |
o | [ |
E-0. I T 1E+ I
i 1 I i t
| i | I
=t - ] o
1B . - 1E4 . .
: | : |
| | | |
03 T iy 505 ] e
1 | 1 I
[ | [ !
HRATIM [T 1 1 | RO (3 1 I l
ICF 1. T325 GHz Shaan Pwr + 20,00 A ICF 1. 7325 GHz Sham Pwr + 20,00 38
Compl v Cumnulativn D Function Samples: 1000 Cnmp ary O ivem D Function Sampley: 1000
Moan | Pook 1 Crest l 10 | 1% | 0. 1% O.01% | o an | Pook | Crest | 10 | 1% | 0. 1% [
Trace 1 [79.00 ®m 2388 dBm %50 an 7.5% b 240 @ 378 00 2,50 o8 vrace | [T15.07 mm 7609 dbm 7 00 3.04 OB ATl 557 00 .90 OB

Cube 18 MAS 018 201621

Cube 18 WASR 2048 20.16:30

[

Highest Channel / 1RB

Highest Channel / Full RB

ectrum - k-
Waf Level 25,00 cEm  OFfSet & .00 & Wof Lsvsl 25,00 mm  OFSet £.00 &
e it x il AGT ) ma @ AW 30 Mids b ait 0 dh AT 3 me @ RAW 30 M
R [0 152 vaw
i | : { i
1 ] | e ] |
o i e s N Wn- 0 W i L T
| & |
IS I I I
1 1 ! |
0. - | 0.0 - |
Iy | | |
£ ! 1€ !
{ ! I { !
| I | i
s o | .
1B - i - 1E0 - -
| | | |
15 . Jry 15 . -
! ¥ ! :
i ! i !
AN | | I | PR | | I l
lGF 1748 Gz Maon rer + 20,00 di fGF 175 Ghz Mhaon e + 30,00 db
Comp Y Cummatiative 0 Tanction Sampiss: 100 Comp ary & e O Tanction wampis »
Moon | Posk | Crest | 1% | wsh | bam 0.01% | Moon | ook | Crest | 0% |  w%h | Dasm 0.01% |
Trace 1 [ 18.09 @m 2398 dbm .07 o0 2.99 o8 254 @ 490 00 504 O8 trace 1 [1551@mm o610 sem .19 00 307 0B TRIT 557 00 5.00 a8

Cube 18 MAS 018 2032

Cube 18 WASR 2018 20:20.48
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 5 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

k= =
Raf Lasved 24,30 ®Bm Offsat 4,30 & Rt Levwad 24,30 d8m Offset 4,30 =
b w0 il AGT me . RBW L0 M4 b art 0 dh_ AQT 3 me e RAW L0 M
o153 vaw [0 153 vaw
z
& { | ] I
vt e kieflweril] v’ sbee Sl Pouvid o b bl S N S et kb bwert] Vit ocdvmd b vt i)
3 3
L ! . |
0.0 | | 0.0 - |
|
| | | |
] i f
£ 1E+ 1l
I i |
1 { ¥
vt ] v
1B i 1E4 1 i
i | [ |
| | 1} |
405 i Yoy 405 {4 e
| ) 2 |
| | == |
| I | i I
ICF 829 .0 Mz : Maon rer + 20,00 di fCF 529.0 Mz E Mhaon e + 30,00 db
Cormpl Ve [ Function Samples: 1000 Comp ary © e O T anction Samples: 1o
Moo | Posk | Grest | 0% | s% | oo 0.01% | Moon | Pook | Grest | 0% |  sw | mase 0.01% |
trace 1 [F0.54 mm  Gass oum | 41000 745 0B I 305 08 +.09 o wrace 1 [ 7117 @m 75 fbm %3 3% a8 W6 = 379 00 352 o
Duie. 17 MAR 2018 12:20:47 Deta: 17 WAR 2018 12-21 96
= =
Raf Lasved 24,30 ®Bm Offsat 4,30 & Rt Levwad 24,30 d8m Offset 4,30 =
b w0 il AGT me . RBW L0 M4 b art 0 dh_ AQT 3 me e RAW L0 M
[0 353 vaw [0 153 vaw
: ' i
< { | ] I
. N Wi (Aot vk sterdend Fonmvadhivr bt il S | et kb et Vbbb Focdvme bt vt 1)
3 3
. ! . |
.i t I I
0.0 0.0 -
| } I
| | |
£ 1E+ 1
! | |
1 | ¥
e i i
1EL i 1E4 T i
e
I | |
|  JEE |
05 by 05 | ey
¥ R | |
| { !
R | AT | l
ICF 86 5 Mz : Maon rer + 20,00 di fGF ma6 .5 Mz E Mhaon e + 30,00 db
Compl ¥ Cimnuilative O Function Samples: 1000 Comp ary © e O T anction Samples: 1o
Moo | Posk | Grest | 0% | s% | oo 0.01% | Moon | Pook | Grest | 0% | sw | mase D0i% |
trace 1 [70.00 @m | 34 &) gbm _ 4.0F a0 7.58 OB I 302 08 +.09 o veaca 1 [ 71,10 @m  ci o8 abm | 488 a0 FECT) T 341 3

Dute 17 MASLZO0E 12.20:58

Cube 17 WAS 2048 12:2218

Highest Channel / 1RB

Highest Channel / Full RB

[= (=
Waf Level 24,30 cEm  OFfSat 400 & Rof Lsvel 2430 Bm  Offset 4.30 &
e it x il AGT I ma @ RAW LD Mids b ait 0 db AT 2 me AW 1 M
R [0 152 vaw
; _ ; |
! 1 3 1 1
= ol el il W lo P b oimkiioe] o il i = il Ul ] Ao P Sl ki ]
4 4
. ! . |
i t I I
oo on
! ] | |
I 1
i ] | |
|
16 I 154 L
1T ! [ |
i i | |
i o | n
1EL - 1 1E4 1 i
| ] 84 |
| |
| i | |
| | [ |
15 1y Jry 05 | -
1 } | |
{1 | [ !
BN Ll I | EERERR L1 I l
GF B0 Mz Maon rer + 20,00 di GF Ba4.0 Mz Mhaon e + 30,00 db
Comp Y Cummatiative O Tanction Hampis ¥ Comp ary © e O Tanction Ramples: 1o
Moon | Pook | Crest | 1% | | o 0.01% | Moon |  Pook | Crest | 1% | i% | o 001% |
trace 1 [ 70,95 @m 3475 dim 320 n 41 dp 1 370 08 429 a8 trace 1 [ 71.00 mm | 7500 gam w0 an an T 338 on 3.4 a8

Cube 17 MAS 2018 122243

Cube 17 WASR 2048 1222225
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 5 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Dute 17 MASL0HE 124541

k= =
Raf Lasved 24,30 ®Bm Offsat 4,30 & Rt Levwad 24,30 d8m Offset 4,30 =
be e w0 il AGT me . RBW L0 M4 b art 0 dh_ AQT 3 me e RAW L0 M
o153 vaw [0 153 vaw
e 1 1 e 1 t
B W (Al wirit] vk steriend Foumvadhivr ot il R - . o et Ao P Sk o] i
3 1
, ! .f
| | 1 |
1 1 I |
0.0 - 0.0 -
5 | 5 |
| | | |
= |1 = |
i | izt I
{ | | { t -t
E T i 1E4 T T i
H} H}
| | | |
s oot b s o Py
! | ! :
[ | [ !
(GF B29.0 Mz Maon rer + 20,00 di fCF 529.0 Mz Mhaon e + 30,00 db
Comp Y Cummulative O Fanction Samples: 1000 Comp ary © e O Fanction Samples: 100
Moon | Posk | Grest | 0% | sww | oo 0.01% | Moon | Pook | Grest | 0% |  sw | mase 0.01% |
trace 1 [75.06 @mm 2411 0Bm .15 of 297 OB 475 @ 507 0B 5.8 o8 Trace | [ 7036 @m 7509 dBm 5.73 08 % 0B 250 & 525 08 558 OB
Dute 17 MAR: 2018 12-18:18 Deta: 17 WAR 2018 12-18:30
| o brus |
Raf Lasved 24,30 ®Bm Offsat 4,30 & Rt Lasval 0 Bm Offset 4,30 =
be e w0 il AGT me . RBW L0 M4 b art " AQT 3 me e RAW L0 M
e 153 vaw e 153 vaw
= | : i
T 1 1 T 1 |
. | Wi (Aot vk sterdend Fonmvadhivr bt il o~ - o el Ao Ph i Sk o] i
4 4
. ! i |
| I I |
| |
0.0 - | 0.0 - |
| | | |
£ ! 1 1€ !
| 1 | 1 |
i ezl = ]
1B - i 1E0 - i
| | | |
845 e Y a5 ! by
! ¥ ! :
o s | [ !
R | I | AT | I l
fGF mas 5 Mz Maon rer + 20,00 di fGF ma6 .5 Mz Mhaon e + 30,00 db
Comp Y Cummulative 0 Fanction Samples: 100 Comp ary © e O Fanction Samples: 1o
Moo | Posk | Grest | 1% | sww | oo 0.01% | Moon | Pook | Grest | 0% | sw | mame 0.01% |
trace 1 [ 500 ®m o417 obm | 5.06 00 798 0B ) T07 T.I0 o8 trace 1 [ F0.02 mm 000 gam 0z an 301 4B 75 547 00 5.80 OB

Cube: 17 WASR 2048 12:16:52

Highest Channel / 1RB

Highest Channel / Full RB

G - (e
Foat Lavedl 0 EBm Offsat 4,30 & Rt Lewad 24,30 d8m Offset 4.30 =
b it x il AGT 2 m @ RBW L0 Mt b att 0 dh AT 3 ms @ RAW 10 Mt
8353 vaw o iza v
=~ ! 1 1 I
= iy W (Ao vl [evinsbordend Foumvidlvr ot el e el b bt Vb’ ocvdnibin Lt inidl
3 3
1 ! | |r
| I } I
! 1 |
on - | o ! |
{50t |
| | | |
£ Lt 1E+ !
JEE ! | |
{ 1 f { f
I T | o
: | | 3 | |
1B 1 l 1E0 1 " l,
| 1 | 1
| | | |
05 -t by 05 : ey
! Ll |  Hi
[ | { !
AT | I | BT | f I l
ICF 8440 Mz Maon rer + 20,00 di ICF B44.0 Mz Mhaon e + 30,00 db
Compl Y Cimilativn O Tunction Sampims: 1000 Compl ary G =T T anction Samples: 100
Moon | Pook | Grest | 1% |  sw | oo 0.01% | Moon |  Posk | crest | 0% | i | mase 0.01% |
wraco 1 [5.57@mm | segsoem 50100 .50 0B i10m 390 00 4.59 o trace 1 | 70.00 mm 57 o 73 a0 % 0B T %30 00 585 a8

Cube 17 MAS 2018 12220:08

Cube 17 WAS 2048 12:20.24
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 7 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Waf Level 25,50 cEm  OFfSat & 50 & SUSEm  OFfsat 5.50 &
be e w0 il AGT me . RRW 30 M4 b art 0 dh_ AQT me e ROW 30 MMz
o153 vaw o153 vaw
- { { |
- 1 } .. 1 |
) i Mol i lncriol] (el ol ] B S | o et Ao P Sk o] i
3 3
. ! ] |
1 t | 1
o 1 | o |
| | | |
£ ! 1€ !
| I JEEEN |
| 1 | \ ¥
! ] = ]
1B + i 1E4 T 1
{l [ [ "I !
| | | |
415 Il by 415 | 1 I
| | ! H :
{ | { !
Ll I | I
fGF .51 Gz Maon rer + 20,00 di ICF 7 51 GHz Mhaon e + 30,00 db
Comp Y Cummulative 0 Fanction Samples: 1000 Comp ary & e O Fanction Ramples: 100
Moon | Posk | Crest | 1% |  w%h | o 0.01% | Moon | Posk | Crest | 0% |  i%h | Das 0.01% |
teace 1 [ 75.07 mm ™3 abm 37108 743 0B ) T 71 08 wrace 1 [F0.10 @m Gl dm | Eeldn 748 ap i06 370 on %18 o

Dube 17 MAS 2018 163758

Dute 17 MAS 2018 1842 45

Middle Channel / 1RB

Middle Channel / Full RB

o & o
Wof Level 2550 Gim  OFset £ 50 & Rt Lasvd ®m  Ofset 550 &
b w0 il AGT ms = REW 30 Mtz b art 0 dh_ AQT ms - RAW 20 b
ER 6 152 Taw
= | . i |
- - 1 Wi (Aot vk sterdend Fonmvadhivr bt il G = et kb et Vbbb Focdvme bt vt 1)
3 3
. ! . |
| ] | I
0 - | o | |
| | | |
£ ! 1E+ !
| ! | |
| 1 | ¥
] - | v
1B i 1E0 | i
| | Jrpsind |
15, t I d . | | | '
H Ll | i
Il | [ !
1l I | | I l
ICF 7505 GHz Maon rer + 20,00 di ICF 7,505 GHz Mhaon e + 30,00 db
Crrmpl ¥ Cimuilative O Function Samples: 100 Compl ary G =T T anction Samples: 1o
Moon | Posk | Grest | 0% | s% | oo 0.01% | Moon | Pook | Grest | 0% |  sw | mase 0.01% |
trace 1 (15,03 @mm 2300 obm 3 E on .75 OB V7 a T 74 OB weace | [ F0.05 ®m  gheTgbm | Gezdn 741 88 406 %75 00 5.15 0B

Dute 17 MASLZOHE 16.43.48

Duta 17 MAR20M8 18.83.38

[ I

Highest Channel / 1RB

Highest Channel / Full RB

Raf Leved 2550 ®Bm  Offset 550 & Rt Lsval 2550 ®m  Offsat 550
e At x b AQT i my - ABW 30 Mz be ait o b AQT i my - RBW 20 Mg
R o353 Vv
— z z :
S ! 1 3 1 1
- . B Ty - S - SIS NETSUSURY UTUe B
{ {
! ! i |
| ] | I
5 | = |
b | | b T |
| | X |
E-0. I 1E+ I
i I i t
1§ 1 1§ i
| e | e
1B . - 1E4 . .
% ! ! !
1] | i |
08 - Joly 508 Joreed by
{ i { 1 t
[ | [ |
s P . . A | - . .
ICF 756 GHz Shaan Pwr + 20,00 A ICF 2 .56 GHz Sham Pwr + 20,00 38
Comp v Curnalativn O T unction Snmples: 10 Cnmp ary O e O T unction Sampley; 10
Mhoan | Pook 1 Crest 1 104 | 1% | 0. 1% O.01% | Mo an | Pook | Crest | 10 | 1% | 0. 1% [ |
Trace 1 [ 1942 ®m 3398 obm 354 dn 2.75 0B 42 1.51 60 157 O% Trace 1 [ 7020 @Bm 3% 37 dbn 18 00 2.43 o8 97 455 0B .57 db

Dute 17 MAS.2OE 18.8427

Duta 17 MAR2018 18:8043
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 7 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

ectrum k3 -
Waf Level 25,50 cEm  OFfSat & 50 & SUSEm  OFfsat 5.50 &
be e w0 il AGT me . RRW 30 M4 b art 0 dh_ AQT 3 me e RAW 30 M
o152 vaw [0 153 vaw
s 1 1 s I
] i e s N | S0 L T
3
} | I
0.0 - | 0.0 - |
| | | |
£ ! 1€ !
I ! | |
| 1 | ¥
| el | i
1B - 1E4 .
| | | | I
| | | | !
805 ek Lk g0 | | LY
$-=:) i { i i
e, | 1 s, 1
fGF .51 Gz Maon rer + 20,00 di ICF 7 51 GHz Mhaon e + 30,00 db
Comp Y Cummulative O Fanction Samples: 1000 Comp ary & e O Fanction Ramples: 100
Moon | Posk | Crest | 1% |  w%h | D 0.01% | Moon | ook | Crest | 0% |  i%h | D 0.01% |
Trace 1 [78.24 @m B2 obm 467 an 5% OB 435 @ 340 00 250 o% veace 1 [T15.13 @m T 58 dhm ) 3.04 OB 480 @ 574 00 .13 OB

Dube 17 MAS 2018 163720

Dubn 17 MAR 2018 188307

Middle Channel / 1RB

Middle Channel / Full RB

Cube 17 MAS 2018 184400

Waf Level 25,50 cEm  OFfSat & 50 & Hoa Lol Wm  OFset ©.50 &
be e w0 il AGT me . RRW 30 M4 b art " AQT 3 me e RAW 30 M
R e 153 vaw
T ]' 1 =t 1 I
ik -~ o el il el ok o] ol S e~ | o el Ao Ph i Sk o] i
13y o
1 -I 1 [
! t 1 T
o . | o . |
I | | |
£ ! : 1€ !
I ! | |
| 1 | ¥
| S 1 Nl
1B . - 1E4 T " i
! ! Py !
| 1 | 1
| | | | |
15 . Jry 15 . -
! ik ! i
{ | { | !
BEHT | ] I | P | | l I l
lGF 7508 GHz Maon rer + 20,00 di lGF 2505 Ghz Mhaon e + 30,00 db
Comp Y Cummulative 0 Fanction Samples: 100 Comp ary © e O Fanction Samples: 1o
Moon | Posk | Crest | 1% |  wsh | o 0.01% | Moon | ook | Crest | 0% |  i%h | D 0.01% |
trace 1 [17 63 @m 3 68 dbm 374 g 3.0 df it 487 00 3,70 ab trace 1 [T15.12 mm o 41 gbm 579 3.04 08 ] 57100 [NEL

Dute: 17 MAR20ME 1E.82.2

[

Highest Channel / 1RB

Highest Channel / Full RB

spectrum - k-
Wof Level 2550 Gm  DFset £ 50 & Ref Leved 2550 cbm  OFfset .50 &
b it x il AGT 2 m_@ RBW 30 Mt b ait 0 dh AT 3 ms @ RAW 30 Mt
8353 vaw o iza v
T 1 1 . 1 I
s~ b koflweril] v’ sboe e Poudvd e i bl | = | el b bt Vb’ ocvdnibin Lt inidl
3 3
i ! 1 I[
| I I |
| 1 ! |
0. - | 0.0 - |
| | | |
£ ! 1E+ !
R | | I
| | I | i
| zl | i
1B i i 1E0 i
| 1 | 1
| | | |
05 : by 415, ! by
| t | |
[ | [ !
BRI | 1 | I | e | I l
ICF .56 Gz Maon rer + 20,00 di ICF .56 GHE Mhaon e + 30,00 db
Cormpl ¥ Cimmuilativn O Tunction Sampims: 1000 Comp ary G [ T anction ampin ]
Moon | Posk | Grest | 0% | sw | oo 0.01% | Moon | Pook | Grest | 0% | sm | mame 0.01% |
trace 1 [ 1766 @m 23 69 dBm 463 o0 3.01 68 46 @ 450 00 287 ab trace 1 [15z1@mm 50 sem .08 00 .00 88 TRIT %59 08 5.00 a8

Dute 17 MAS.2CHE 18:84.13

Cube 17 WAS 2048 188058
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

26dB Bandwidth

Mode LTE Band 2 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK 16QAM | QPSK 16QAM QPSK |16QAM| QPSK 16QAM QPSK 16QAM| QPSK 16QAM
LowestCH | 129 & 1.30 | 299 | 3.02 | 497  4.80 | 975 | 979 | 1451 | 14.30 | 20.22 | 20.14
MiddleCH | 128 @ 1.30 | 3.00 | 297 | 501 484 | 971 | 981 | 1415 | 1430  20.18 | 20.14
HighestCH | 125 | 1.30 | 3.01 | 299 | 495 | 490 | 989 | 9.85 | 1457 | 14.63 | 20.38 | 20.06

Mode LTE Band 4 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK 16QAM| QPSK 16QAM QPSK |16QAM| QPSK 16QAM QPSK 16QAM| QPSK |16QAM
LowestCH | 124 128 | 302 | 303 | 483 492 | 981 | 973 | 1433 | 14.33 | 20.10 | 20.14
MiddleCH | 129 = 128 | 299 | 3.00 | 4.90 | 502 977 | 969 | 14.45 | 14.30 | 20.10 | 19.98
HighestCH | 1.28 | 1.27 | 3.02 | 299 | 4.90 | 495 | 985 | 979 | 1421 | 1445 | 20.14 | 20.06

Mode LTE Band 5 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK 16QAM| QPSK 16QAM QPSK |16QAM| QPSK 16QAM QPSK 16QAM| QPSK 16QAM
LowestCH | 129 128 | 308 | 299 | 503 | 487 977 | 969 | - - - -
MiddleCH | 128 127 | 302 | 299 & 489 | 502 991 | 973 | - - - -
HighestCH | 128 | 125 | 299 | 299 | 490 | 4890 979 | 975 | - - - -

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK 16QAM| QPSK 16QAM QPSK |16QAM QPSK 16QAM QPSK 16QAM| QPSK 16QAM
Lowest CH - - - - | 489 | 490 | 9.69 | 9.91 | 14.27 | 14.60 | 20.06 | 20.10
Middle CH - - - - | 495 | 487 | 9.87 | 9.81 | 1457 | 14.27 | 20.14 | 19.98
Highest CH - - - - | 485 | 493 | 963 | 977 1424 | 1430 | 20.18 | 20.10

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 A21 of A138

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : XAPGM5PLUS

Report Issued Date : Apr. 27, 2016

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




e% FCC RF Test Report

SPORTON LAB.

Report No. : FG611201-01B

LTE Band 2

Lowest Channel / 1.4MHz /| QPSK

Lowest Channel / 1.4MHz /| 16QAM

Ret Lsval 25.00 cBm  OMset 5,00 B = RBW 30 bz Offset 5,00 & = RBW 30
ke att 008 BWT 632 ps w VAW 1004HT  Mode Auta FET BWT 532 yc = VBW 100 Modn duta FET
SGL Count 300,500 S6L Count 100/100
| T | I
5 e ML 20 di OTEN]
2 : o - " .
o L lh? imaiieta S P 5 v
facior
0 cRm- 0 eRm
10 e 10 dem
20 dts—t " = 20 das—t i ! 3
Arame—t — | - —— - | S— N W g o —_— - - — -
-40 o -4 it
50 dies 50 dis
50 i 60 i
"0 b ) e
£ 10507 Gz 1001 pis Bpan 2 0 Mz CF L0507 GHE 101 pis Bpan 2.0 Miz
[Sarker [Macker
Type | Rei | Tre | ¥-walse | Funcii Funct Type | Ral | Tre | *-walus | owahss | Function | I |
Ml 1 14.70 cim T 1 1 18502910 GHE 13.81 cBm Tl
T L 11.22 cér Ti L 1 -12.09 cBm
T2 1 11.37 Bm T2 1 1 72 GHr “12.32 chm

Dube 18 WAR 2018 10:33.20

DCute 18 WAS 208 10:33:30

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz /| 16QAM

1 94 Gl .95 cam

Ret Leved 2500 SBm  OFfset £.00 & = RBW 30 bz .00 mm  OWet 500 & = WBW 30 0R
b att 008 BWT  B3Zps @ VBW 1004HZ  Mose aute FET 008 BWT  E32us e WBW 1000MZ  Mpdw duta FET
S5GL Counl §00/500 SGL Count $00/100
| | D
T Qi i i
20 gam . -':"I 20 gim ML) LT S
et e o ol o
10 i i
o cam 0 emm 1
10 dam - i
. - o -
40 die -4 dis
50 diss 50 dives
60 dEm 60 dEm
1 i ) i
CF LM GHE 101 pis Hipan 3.0 MHT CF L8 GHz 1001 pis Hpan 2.0 MHz
[arkar [Marker
Type | Rei | Tre | H-value | ¥-waluse | Funchion | Fumnct | Type | Raf | Tre | K-value | | Funetion | It |
w1 1 15902909 5t 18.07 x [ M1 1 16600029 GHE T8, derean
Ti i 51 GHz -9.97 dém Ti i a ndb
Es

Cube 18 WAR 2018 10.40.25

Cube 18 WAS 3048 10.40.38

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Ref Level 25.00 0bm  DMSEt 5.00 0B w RBW 30 bz Fet Levs
e At dB BWT 32 ps m WBW 100Kz Mode adto FFT e At
SGL Cownt 1005100 SGL Count 00;100
jo 1Rk M b 1 Fk Ma
R IE] B M
x 1 ¥
- . . "
& ’ G Fod e
B
0 B + i CETS
J
- 10 &
e 20 di - .
e s
S — - - N S— T T - - - — S .. N
a0 die 40 oS
50 die 50 dipe
£0 dim £0 di
10 i ) i
©F 10003 GHz 1001 pas gpan 2 0 Mz [ERETTEIET w001 pis g an 20 Miiz
[Markar [Marker
Type | Rot | Tree | X-ushug | w-walso | Function | Type | kot | Tre | *-valug | w-wahso | Funetion | i |
M1 1 1, 5095937 GH: 18,34 cem il dheren M1 1 1,9091937 GHz 15.20 cém 3
T L 1.G0B6734 GHZ ~9.568 cim Ti L 1.G0BEART GHE -10.82 cém
Lr 4 1 1 00 GHE #.62 cdlm fact 12 1 1. 909949 GMp 10.67 dém

Dute 16 MAR 2018 10.6258

Date 18 WAR 2018 104308

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : XAPGM5PLUS

Page Number 1 A22 of A138
Report Issued Date : Apr. 27, 2016
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.5



e% FCC RF Test Report

SPORTON LAB.

Report No. : FG611201-01B

LTE Band 2

Lowest Channel / 3MHz /| QPSK

Lowest Channel / 3MHz / 16QAM

Ret Lsval 25.00 cBm  OMset 5.00 B = RBW 100 bz 00 B DSt 5.00 & = RBW 100
ke att 008 BWT 195w VEW 300 kHT  Mode Auta FET M8 BWT 19 5 = VBW 300 Modn duta FET
SGL Count 300,500 S6L Count 100/100
| T | D
i3 TN} s | MLl 1
3 X L - ¥ 18511
o i 2 \ 201500008
 facin i [
o mm H — L Y 0 e H i
! L !
10 dam - ~ 10 dam -
1 i
POT o — 1 20 o
e T .
e B : il - === = i e 1~ : o B8 - | E— B e st et
-40 o 40
50 dies 50 dis
50 i 60 i
"0 b 0
£ 10815 GHz 1001 pis Hpan b0 Mz CF 10818 GHz 101 pis Hpan 6.0 Miz
[Marimr [Marker
Type | Ref | Tre | Fumnct | Type | Ref | Tre | H-walug | F-walun | Funection | I |
M1 1 2991 M M1 1 165 15.51 m Tl T
T L 26.00 B Ti L 1 10.49 cBm
T2 1 813.0 T2 1 1 10.09 dm

Dube 18 WA 2018 10-50:02

Dute 18 WAS 28 10:50:13

Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

. b
Raf Lsval 2500 ®m  Offsat 5.00 B & RBW 100 k2 5.00 2Bm  Ofsat 5.00 B & RBW 100 k2
b att 008 BWT 19 s = VBW 3004HZ  Mode At FET 008 BWT 19 s e WBW 300 1Mz Mpde duta FET
S5GL Counl §00/500 SGL Count $00/100
| | D
20 cBm Ml 20 di T ITET]
i ol e o W
12 \ 1 B
I q faciar
o cam 4 L 0 emm 4 !
X ] \

10 dam 10 dam -

(Mg g o . - SN— N s MRS s
30 b —i— - - - - | I _ _ - | I— _ -
-40 déw -4 dis
50 i 50 dives
60 dEm 60 dEm

0 it ) i
CF LM GHE 101 pis Hipan 60 MHT CF L8 GHz 1001 pis Hpan 60 MHZ

[arkar [Marker
Type | Rei | Tre | ¥-value | ¥-waluse | Funct | Type | Raf | Tre | ¥-value | ¥ -walse | Funetion | It |
1 1 1,RE0012 GHe 17.41 m 003 e w1 1 1 E750041 GHE 17,07 @am | row dgen
Ti i 1. 55 GHz .68 dém 26.00 &8 Ti 1 1 35 GHr = dBm ndb
1 10614505 GHz 8.4 cam 3 Tacter 5260 1 i 9.78 cBm 3 Tacier

Dutu 18 WARL20E 108707

Cube 18 WAS 2048 10:57.18

Highest Channel /3MHz / QPSK

Highest Channel /3MHz / 16QAM

Raf Lsval 2500 ®m  Offsat 5.00 B & RBW 100 k2
b att HdE  BWT 19 ps = VEW 300
S5GL Count 5004500

|

3 N , ..l A

Mode Luts FET

Rt Levsd 2500 o8 Offsat 5.00 B & RBW 100
= At ;0B BWT 19 5 = VBW X
SGL Count 500500

1Pk M
E | Ml

20 cBm 5 = ¥ - l_— 1907
Y i el L T et Y v

Modn auta FET

-40 dis 40 i
50 i 50 dis
60 e 60 e
1 i 1 i
CF 10005 Ghz 1001 pis fipan 60 MHT 10005 Ghiz 01 pis Eipan il MHz
[Marker [Marker
Type | Ret | Tre ¥-walun Function asult Typn | fof | Tre | -yl | | Funetion | It |
[ 1 17.02 R 2009 Ml 1 1,5079725 GHE P8, derean
T1 1 a ~9.30 cB 26,00 B T1 1 15069955 GHz
1 1, 5000865 GMy .77 am 8347 2 1 1.50G0885 GMp 2 Tt

Cube 18 WAR 2018 10-06.40

Cube 18 WAS 2048 10:06:51

SPORTON INTERNATIONAL (KUNSHAN) INC.
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FCC ID : XAPGM5PLUS

Page Number 1 A23 of A138
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 2

Lowest Channel / 5MHz /| QPSK

Lowest Channel / 5MHz / 16QAM

Dube 18 MAR 2018 18:08.48

- 1 o . ) ha
Raf Lsval 2500 ®m  Offsat 5.00 B & RBW 100 k2 Rt Levad 2500 o8 Offsat 5.00 B & RBW 100 k2
e mtt 008 BWT 19 ps e WBW 3000MZ  Mpdw dute FET e art M08 BWT 19 s m WBW 300 1M Mpde duta FFT
SGL Count $00/£00 SGL Count. 3004100
| | D
20 glm I Lo 20 dbm MIT1]
n 4
e © ia R
1 \ 1 B 3 4.7
0 mm L L o dm— L i
% 1
10 dim 10 e _'l
I ~ ¥i
-40 di -4l dis
50 di 50 die
PLERE 50 die
1 1
CF L0538 GhE 1001 pas Span 10,0 Miz L0535 Gl 01 e Span 100 Mt
[arker [arker
Type | Rei | Tre | ¥-value | ¥-waluse | Funchion | Fumnct | Type | Raf | Tre | ¥-value | ¥-walse | Funetion | |
M1 1 165248 oAz 1%.31 mm T9nE M1 1 1851801 GHZ 16,59 Bm | B down
T1 i 1.840993 GHz -11.76 clém 26.00 & Ti i 1.B50802 GHz -11.53 cém ndb
7] 1 1.034050 GHz 11.39 cm 3731 1 1054890 GHz 11.10 cim 3 Tactor

Dute 18 WAS 28 11:06:55

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Raf Lsval 2500 ®m  Offsat 5.00 B & RBW 100 k2

Rt Levad 2500 o8 Offsat 5.00 B & RBW 100 k2

Cube 18 WAR 2048 15.13:50

b att 008 BWT 19 ps e WBW 3000MZ  Mpdw duta FET b mtt 008 BWT 19 s e WBW 300 1Mz Mpde duta FET
S5GL Counl §00/500 SGL Count $00/100
| | D
i | Y] 8 e TR
¥ i
i e, i A, ey & Aol e e A Ay
¥ ' | E & \
& tactar \
o cam y. i Ll . 0 mm 1
\ L
10 dam - 10 dE
s Lad hy
" e L
-4l die -4 dis
50 dite 50 d
60 dEm 60 dEm
1 i ) i
CF LM GHE 101 pis Span 100 Mz CF L8 GHz 1001 pis Span 1100 Mz
[arker [Macker
| Type | Ret | Tre| Y¥-walua | | Funci | Typn | mat | Tre | ¥-ualue | ¥-wose | Funciisn |
w1 15.10 chm T o0 w1 T 187975 o 1301 B | B doen T
T1 i 10.63 dém Ti i 32 GHr -12.70 dém ndB [: -]
1 10.77 dm \ 0 Gz -12.47 cam 3 Tacter

[

Cube 18 WAS 2048 151400

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Dute 16 MAR 2018 191822

Offset 5.00 B = RBW 100 ki Offset 5.00 B = RBW 100 kHz
ke At 0dE BWT 19 s e VBW 3000Hz  Mode dubo FET Sy W0dE BWT 19 s e VBW 30004z Mode duto FFT
SGL Couwnt 300y500 SGCL Count 5004500
B 15k Ma M 15k Ma
e MLl | R CITEY ]
i B e O Y G p L s e o vl s et e e,
- - 1 4.0450 - Bv 1
q fact q tectn
O - + Sl o B ] qQ factor L
10 die -
. 30 di ¥, \
S— P e oy ot Hukl S I
40 di 40 oS
50 50 i
50 45 50 dim
10 diw 1 i
©F 10075 GHE 1001 s Epan 10,0 MMz F 10878 Gz 1001 s Epan 10,0 Mz
[Marker [Marker
Type | ket | Tre | X-vahug | v-walwe | Functien | Type | kot | Tre | X-uahug | ¥-walso | Function | |
M1 1 1,50048 1 GH: 15.43 cém Ml 1 1,90798 GHE B dhormn
T1 1 -10.61 dém TL 1 1,60 GHz ndi
1 10.55 dem 1 19099 & nct

Date 18 WAR 2018 191633
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 2

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

o ha
Wof Lisvel 25,00 m  OFSSt 5.00 & = WEW 300 1 Foaf Levet 25.0 DFfset £.00 08w RBW 300 101
e mtt M0Q8 BWT 128 ps e VBW  LMMZ  Mpdw duta FET e art BWT  126us @ WBW 1MWz Mode duts FET
SGL Count 1004100 SGL Count. 3004100
| | D
20 glm - Lo 20 dbm T}
i Sl . e i ‘i
18 i B \ 1a B
[ @ lactor ! 1
0mm- 4+ 8 .- 0 gmm 4 1
] ¥ ] |
10 dam ¥ - 10 dE T 5
B Sl e
PO I I — — — —
411 it a1 s
50 i 50 die
PLERE 50 die
0 an 1
CF LA GHE 1001 pas Span F0.0 Miz G L1054 GHT 01 e Span 700 MitE
[arker [arker
Type | Rui | Tre | ¥owolus | Functien | Funct | Typu | Raf | Tre | Wowalwe | Funetion |
M1 1 1707 em | T 775 M M1 1 1700 Bm | roB
T1 L -8.55 cBm 26.00 B TL L -5.62 cBm
Ll 1 0 cBm 190.0 T2 1 £.60 cBm 0 et

Dube: 16 WAR 2016 192327

Dute 16 WAS 208 192338

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Raf Level 2500 Bm  Offset 500 2B = RBW 300 khz svel 25.00 cBm  Offset 500 B = RBW 300 bz
e At 008 BWT 126 ps w VEW  1MMZ  Mode auta FET e At 08 BWT 12605 = VEW  1MHZ  Mode auta FET
SGL Count 00100 5L Count 00;100
| | D
20 dien M} i e CTTE]
¥
g e - Ml
1o ] 10 T ™ |
! { g facia
0 mm= 4 ! 0 mm- . g toct .
I J
) t i 1
10 i - - 10 dEm s
-
e e B U L — 1 Atz 1 oy =
a8 g r ~
30 divm—1 S — T — —— ——
-0 i 40 i
50 dies 50 dives
0 45 0 45
0 et " el
F 1 GHz 1001 pas Span 700 Mz CF LB Gz 001 pis Span 700 Mz
[Markmr [Marker
_Typu | Ref | Tre | | ¥wvalse | Function | Funct Type | kel | Tre | ¥-walus | W-wahse | Function | |
Ml 1 ] 15,85 cim Ml 1 1,BB2050 Ght 15.03 cém 8. deren
Ti 1 10.£8 cBm Ti 1 i r -10.40 cBm ndf
1 10.37 cm 1 1 10.67 dBm 3 Taciee

Cube 18 WAR 2048 14:30:32

Cube 18 WAS 2048 143043

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

b bog
Wef Level 25.00 cEm  OFset 5.00 & = ABW 300 b Fof Level 25.00 cEm  Offset 500 & = ROW 300
ke At W0dE BWT  1ZEus w VBW  LMEZ  Mode auta FET Sy W0dE BWT 125us w VBW 1 Mindn auta FFT
SGL Count 3007100 SGL Count 100/100
o 1Pk Ma M 1Pk M
20 cBm 20 cBm | < ML)
- = - b ey =
10 g 10 ¥ s
| g tactn
LT LS i L o qr 1
{ 1 3
10 dém - - -
FLETTITRE £ e . [ ~ -
Y U E— N W— — — — e
a0 s a0 e
50 50 i
50 45 50 dim
10 i ) i
AR 001 pis Span P00 MiE 7 1,088 Gy 01 s Span 0 MIE
[Marker [Marker
Type | Rat | Tre | X-valug | vewslwn | Functien | Furt | Typo | mat | Tre | X-valug | w-wase | Function | |
M1 1 1,50805 7 GHI 15,78 cim il doren 87 M Ml 1 1, 705999 GHI i §.85 MMx
T1 L 1.609985 -10.25 cBm 26.00 & TL L 99985 G 26.00 B
\ 1309075 GMHI %.60 dm 1828 \ 5

Dute 16 MAR 2018 113306

Date 18 WAR 2018 193315
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 2

Lowest Channel / 15MHz /| QPSK

Lowest Channel / 15MHz / 16QAM

Dube 18 MAR 2018 18.83:10

=
Raf Level 2500 Bm  Offset 500 2B = RBW 300 khz Rat Level 25.00 Bm  Offset 5,00 B w RBW 300 bhz
e At HOdE BWT 126 ps @ WEBW LMWz Mode auts FET e At 08 BWT 12605 = VEW  1MHZ  Mode auta FET
SGL Cownt 1005100 SGL Count 00;100
| | D
5 e Ml 20 di Ml
x o A T
1 — Aol bt e Ll S 1 .Y B
12 ] B \ 145050 1 |
L @ faciar [
B - 0mm= L +
' i
10 dim 10 diem X
20 48 PYR S - 20 dpm—3—— — oL
- e o .
-4l i 40 i
50 div 50 dives
0 45 0 45
1 i 1 it
F_10&75 GHz 1001 pas Span 300 Mz CF 10575 Giiz 001 pis Span 300 Mz
[Markmr [Marker
Type | Rei | Tre | ¥-walse | Function | Funct | Type | kel | Tre | ¥-walus | | _Function | |
M1 1 15.50 com G 14 505 M Ml 1 53 R 14290 M
Ti 1 -10.96 dém 26.00 dB Ti 1 26.00 d&
] 1 10.72 cBm 778 ] 1 3 Tacie 129.7

Dube 18 WAR 2018 18,8020

Middle Channel / 15MHz /| QPSK

Middle Channel / 15MHz / 16QAM

Raf Lsval 2500 ®m  Offsat 5.00 B & RBW 300 k2 B 5.00 2Bm  Ofgat 5.00 B & RBW 300 k2
b att M08 BWT 126 ps @ VBW  LMHZ  Mode aute FET b mtt 008 BWT 126 ps m VBW  1MHZ  Mode auta FET
S5GL Counl §00/500 SGL Count $00/100
| | D
5 e M 20 di Ml
]
10 1 g i 10 - .t
6 - | { L gt i A1l g fact }
] ]
10 dam . £ 10 dE -
o \
L PEIN S - 20 gt —i e ! e
— —— oS P E— —
-4l die -4 dis
50 i 50 dives
60 dEm 60 dEm
1 i ) i
CF LM GHE 101 pis Sipan 300 MHT CF L8 GHz 1001 pis Span 0.0 Mz
[Sarkmr [Macker
Type | Rei | Tre | ¥-valus | ¥-walue | Funchion | Fumnct | Type | Raf | Tre | ¥-value | ¥ -walse | Funetion | |
1 18,30 chm 141 Ml 1 10.35 cBm | roB dewn
T1 i -10.22 cdém 26.00 & Ti i -10.09 dém ndb
T2 1 1030 cm 133.1 1 3.71 dam 3 Tacter

Duba 10MAS 2018 18.87.18

Dube 10.MAS 2018 18,4728

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Dute 18 MAR 2018 18.65.48

Wef Level 25.00 cEm  OFset 5.00 & = ABW 300 b Fof Level 25.00 cEm  Offset 500 & = ROW 300
ke At W0dE BWT  1ZEus w VBW  LMEZ  Mode auta FET Sy WdE BWT 12545 m VBW 1 Mindn auta FFT
SGL Count 100500 SGL Count 100/100
o 1Pk Ma M 1Pk M
20 cam 20 cim W
- X
: e - ) i ® F et T SO
18 ] \ 14. 565000 18 4 ) 145
\
0 cBm- =+ — 0 Bm- 4 -
/ \ ]
i % /
ey ==
a0 s a0 e
50 50 i
50 45 50 dim
10 diw 1 i
©F 10098 Gz 001 pis Span 30,0 Miz ©F 1.0898 iz 01 s Span 300 T
[Marker [Marker
Type | Rat | Tre | X-valug | vewslwn | Functien | Furt | Typo | mat | Tre | X-valug | w-wase | Function | |
M1 1 2} 15,01 cim raip dormn 4505 MHT Ml 1 3! 13.00 cdém I4OE5 MM
T1 L -10.65 cBm 26.00 & TL L -12.38 cBm 26,00 &
\ 10.15 cm 130.9 \ 1 -12.76 cam 2

Date 18 WAR 2018 11,4558
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waonis. FCC RF Test Report

Report No. : FG611201-01B

LTE Band 2

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Ref Lsval 25.00 cBm  OMset 5.00 B = ABW | iz 0 B OMset 5.00 B = RBW | Moz
ke att 08 BWT 57 ps w VEW 3NHZ  Mode auto FFT 08 BWT 57 ps m VAW 3MHMZ  Mode duto FET
SGL Count 100,500 SGL Count 00;100
| | D
Ll I
5 e ] 20 di - T ”'”.
10 10
oomm { 0eRm— - "
i L i i
10 e _.'l 10 dem ¥
T i 1 i U - L | N o
30 dtm—1 . - = - - | — . 1 _— 30 dbm—i— B - = - - | E— B IS -
40 e 40
50 dies 50 dives
50 i 60 i
"0 b 0 o
©F 106 GHz 1001 pis Bpan 0.0 M7 F 108 GHz 101 pis Span 400 MHz
e [Marker
Typo | ket | Tre | ¥-valus | ¥owalwe | Functien | Type | Raf | Tre | ¥-walus | ¥wahse | Function |
Ml 1 1.863598 GHZ 19.05 cim T 1 1 17,42 cim Tl
T L 154089 GHr -8.95 cir Ti L 9.09 cBm
T2 1 T 7.81 clm T2 1 20 Bm

Dube 18 WAR 2018 115652

Dute 18 WASR 208 115703

Middle Channel / 20MHz /| QPSK

Middle Channel / 20MHz / 16QAM

Raf Lsval 25.00 ®m  Offsat 5.00 B & RBW 1 M2 5.00 Bm  Offsat 5.00 B & RAW 1 M2
ke att 08 BWT 57 ps w VEW 3NHZ  Mode auto FFT 08 BWT 57 us m VAW 3MHMZ  Mode duto FET
S5GL Count 5004500 SGL Count 500,500
| | D
5 e — -‘II|I|- 20 di 1y - M
10 10
oemm 4 0B J. L
7 ¥ J ¥
10 e - 10 dem Y -
T 1 e AT g B e . N e
30 dem—1 . - = - - | E— . —_— ET e — — - - - | — . S —
-0 die -40 dis
50 dies 50 dis
50 i 0 i
"0 b 0 o
©F 108 GHz 1001 pis Bpan 0.0 M7 F 108 GHz 101 pis Span 400 MHz
[Markmr [Marker
Type | Rei | Tre | ¥-value 1 ¥-walus | Functien | Funct | Type | Rel | Tre | ¥-value | ¥-waluss | Funetion | It |
Ml 1 19,50 cim X 018 W 1 1 1671520 GHE 17.05 cim T dhnan
Ti 1 ~7.45 dm 26.00 &8 Ti 1 GHEZ -5.90 dBm ndé
1 71 cm 520 1 7.93 dam 3 Tacior

Cube 18 WAR 2048 1220357

Cube 18 WAS 2048 120408

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Ref Level 25.00 dBm Offset 5.00 B « RBW 1 Mz Ref Level 25.00 Bm Offset 5.00 B » RBW 1 Mz
ke Att 0dE BWT 57 s w VBW 3N Mode suto FET b At W0dE BWT 57 us m VBW 3MHZ  Mode suto FET
SGL Couwnt 300y500 SGCL Count 5004500
jo 1Rk M b 1 Fk Ma
20 cam — | L 20 cam -] |
. . s, = an T S } Py
18 20, 380000000 a 0.0
Q tacto 33,4
0 R - v B i . 0 Bm- — -
i 1 i 5
" 4 ¥ " ¥
10 dém - 10 di -
[ERTIORE S B . O 50 dbs _— [ e
-0 it e - - - e — - S Y 30 it — — - e SE— S N . —
a0 die 40 oS
50 i -50 dips
50 dim 50 dBm
10 i )
©F 1.0 Ghz 1001 s g A0 Mz ©F 1.0 Ghz 001 s Bpan W0 Mz
[Marker [Markar
Type | Rt | Tre | K-yahug i w-ealun | Funetien | Fumct | Type | Rt | Tre | K-vahie | ¥-walun | Funetion | It |
M1 1 id 17.51 clm il doren 038 M Ml 1 1, BS4100 GHE 18,37 d@m 000 MHE
T1 1 8.35 i 26.00 B TL 1 1,650 ] ~7.08 dBm 26.00 &
1 .19 cllm Tt §i4 1 3 .15 dBm T

Dute 16 MAR 2018 120830

e

Cate 18 MR 2018 120641
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 4

Lowest Channel / 1.4MHz /| QPSK

Lowest Channel / 1.4MHz /| 16QAM

Dube 18 WAS 2018 183707

Dute 18 WAS 28 202231

Raf Lsval 2500 ®m  Offsat 5.00 B & RBW 30 k2 I0 B Ofset 5.00 8 & RAW 30
b att MO8 BWT  B3Zps  VBW 1004HZ  Mose Aute FET M08 BWT  B3Z s e VBW 100 Mo auta FET
SGL Count 3004100 S6L Count 100/100
| | D
5 e ITEN) : 20 di Ml ;
T X
1 - e I
s fock
omm 1380 0 emm ] tectar
10 dam 10 dam
o 20 a8
| | = e L e C—— - | I 1 S| C—
-4 dss
50 i 50 dives
60 dim 60 dEm
1 0 e
CF L7107 Ghz 101 pis Hipan 3.0 MHT CF L7107 GHE 1001 pis Hpan 2.0 MHz
[Sarker [Macker
| Type | Ret | Tre| Y¥-walsa | Funciion | Funci Typn | mat | Tre | ¥-uslus | ¥-wose | Funciisn |
w1 1 15.50 hm | ° M1 1 17103 14,65 thm | re®
Ti i -10.52 dém Ti i 11.31 cBm
T2 1 10.45 cm T2 1 11.3% cim

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz /| 16QAM

Cube 18 WAS 2018 18.84.12

Cube 18 WAS 208 184422

. b ha
Wof Lisvel 25,00 m  OMSEt 5.00 & = WBW 30 1 5.00 M OFSet 5.00 & = RBW 30 0
e mrt M08 BWT 632 ps e WBW 1000MZ  Mpdw duta FET 008 BWT  E32us e WBW 1000MZ  Mpdw duta FET
SGL Count 100,100 SGL Count. 3004100
| | D
20 glm L 20 dbm T}
r T
" ! Pl " ; B Ap
in B 1 1
omm——t - - 0 gmm -8
10 dm 10 e
50 dnm—1t . - = 20 an A
S _— - L - Tl e PR eVt . - L I—
401 e 40 s
50 i 50 b
PLERE 50 di
1 0 am
CF 17338 Ghz 1001 pas Hpan 1 Miz o 17338 Giiz 01 e Hpan 3. Mz
[arkar [Marker
Type | Rui | Tre | H-value | vowolwe | Funciien | Funct | Typu | Raf | Tre | s-value | W-wose | Function | i |
M1 1 1 1512 @ LERE I M1 1 1 1640 Bm | roB down :
T1 L ~10.85 ciim 26.00 B T1 L ~11.50 cBim nd
\ 1 10.74 clm 1347.4 \ 11.42 cim [

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Hef Leved 25.00 &m

Dffset 5.00 B = RBW 30 kiiz
HE = VEBW 100 Wz

el Leved

bk akend

ke ALt WdE BWT £33 Modn auta FFT e At
SGL Cownt 1005100 SGL Count 100,100
jo 1Rk M b 1 Fk Ma
Ml 2 |

pre ¢ e
20 cam o 1.2 20 cBm. '— - 1

N g W Lo
10 - iy —

13754
LT T g CETS 4
10 de
= EE - - 30 it -

a0 die 40 oS
50 die 50 die
£0 d5m &0 dim
10 i 10 i
©F 17543 Giiz 1001 pis Hpan 2 0 Miz ©F 17543 GHZ 10 s Hpan 210 Miz
[sarker [Marker
Typu | Ret | Tre | ¥-walun | Function | Typo | Rat | Tre | Y-wslsn | Function |
M1 1 15.04 cém il doren Ml 1 15.83 c@m
T1 L -10.63 cEm T L ~10.33 cEm
Lr 4 1 10.39 dém fact 12 1 10.56 dém

Dute 16 MAR 2018 18:85.44

Cate 18 WAR 2018 18:45.56
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e% FCC RF Test Report Report No. : FG611201-01B

SPORTON LAB.

LTE Band 4
Lowest Channel / 3MHz /| QPSK Lowest Channel / 3MHz / 16QAM

Ref Leved 2500 G OFfset £.00 BB = RBW 100 bz 0 m  OFset 5.00 & = RBW 100
b att 008 BWT 19 ps e WBW 3000MZ  Mpdw dute FET MO8 BWT 19 s m VBW 300 Mo auta FET
SGL Count 1004500 S6L Count 100/100
| | D
et | MR s M
20 cBm T 1.7% 20 GBm i ——
18 15000000 1a
SET.5 A0
O eRm - - 0 eRm -
1 L 1
10 dam - 10 dam -
s 20 an A
— - - N S -V 4o AR e T - - - - SE—— i
411 it a1 s
50 dite 50 dives
60 dim 60 dEm
0 dtim 1 0 de
CF 17115 GHz 101 pis Hipan 60 MHT CF 17118 G 1001 pis Hpan 60 MHZ
|arkar [Marker
Type | Ret | Tre | ¥owalso | Function | Funct | Type | fef | Tre | = | ¥wahse | Function | it |
w1 1 17.04chm | ° F015 b M1 1 1 : 15.02 tRm | ra® T03
Ti 1 9,18 cBm 26.00 B T1 L 1 -10.89 cBm 26,00 &
T2 1 0 dam 7.9 T2 1 T 11.13 cm 0

Dube 18 WAS 2018 18:53.50 Dute 18 WAS 2018 185400

Middle Channel / 3MHz / QPSK Middle Channel /3MHz / 16QAM

Ret Lsval 25.00 cBm  OMset 5.00 B = RBW 100 bz 500 M  Offset 5.00 28 = RBW 100 bz
ke att 008 BWT 19 s w VEW 300 4HZ  Mode Auta FET 008 BWT 19 U5 = VAW 300 kHZ  Mode auta FET
SGL Count 00100 5L Count 00,100
| | D
20 cam r 20 dBm
10 10
o e - - 0 emm .
10 A / L 10 i £
b 20 a8
- | - I . — S A S | - E— =
40 de 40 B
50 dies 50 dis
50 i 0 i
0 dbm o . 0 o
©F 17375 Giiz 1001 pis Hpan b0 Mz CF 17325 GHz 101 pis Hpan 6.0 Miz
[Markmr [Marker
_Type | Ret | Tre | ¥owalsn | Function | Funt | Type | Raf | Tre | *-walus | ¥-wahse | Function | Ii |
Ml 1 17.20 cim 1 1 1 35 GHE 15,02 Bm T dhnan ]
T L 8,86 dBm Ti 1 1 ~5.99 cBm ndf
1 0 Bm 1 1 10.00 dBm 3 e ter

Cube 18 WASR 2048 15.00:58 Cube 18 WAS 2048 15.01 .08

Highest Channel /3MHz / QPSK Highest Channel /3MHz / 16QAM

Raf Lsval 2500 ®m  Offsat 5.00 B & RBW 100 k2 Rt Levsd 2500 o8 Offsat 5.00 B & RBW 100
ke att MO8 BWT 195w VAW 300 Modn date FET e att M8 BWT 19 5 = VBW X Modn duta FET
S5GL Count 5004500 SGL Count $00/100
| |
et ML 4 Ml
20 gam T 20 cim e 3
ol s - ch e
1o \ 10 o1
o cam £ + 0.2 DRm— i L
| i
10 dim L3 10 dim .
S B T B 20 o
. - | - == S E— T A - L - I S — S—
-40 déw -4 dis
50 e 50 i
60 dbm 60 dim
e | ! 0
©F 17505 GHiz 001 pis Fipan 60 AT F 17538 Giix 01 pis Eipan bl Mz
[Markmr [Marker
Type | Ref | Tre | ¥-walus | Fumnct | Type | Rel | Tre | - | ¥-walse | Funetion | it |
M1 1 19,52 cem 2021 Ml 1 1 15.09 cem B derion
Ti i -5.35 dim 26.00 &8 Ti i i -11.£2 dBm db
1 9,44 cam 807 7] 1 1 ~10.05 dam 3 Tacior

Cube 18 WAS 2048 15.00.38

Cuie 18 WAR 2048 150327
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waonis. FCC RF Test Report

Report No. : FG611201-01B

LTE Band 4

Lowest Channel / 5MHz /| QPSK

Lowest Channel / 5MHz / 16QAM

pe o ha
Raf Lsval 2500 ®m  Offsat 5.00 B & RBW 100 k2 Offsat 500 B & RBW 100
b att 008 BWT 19 s = VBW 3004HZ  Mode Aute FET BWT 19 5 m VBW 300 Modn duta FET
SGL Count 1004500 S6L Count 100/100
| | D
5 e [ITEN] 20 di T
A
i g Bonin
10 4 o e
3 tactar a
0 cam—rt o L 0 emm 4
0 } /
10 dam : 10 dam g -
20 dt 20 a8
B L - - N e - - — et — -
-0 di
50 i 50 d
60 dim 60 dEm
1 ) i
CF 17195 GHz 101 pis Span 100 Mz CF 17125 Gl 1001 pis Span 1100 Mz
[Sarker [Macker
Type | Rei | Tre | ¥-waluse | Funchion | Type | Ref | Tre | ¥-value | ¥ -walse | Funetion | it |
w1 1 1459 hm | ° M1 1 290 GHE 13,90 chm | rel 3915
Ti i -11.60 dém Ti i 1.710032 GHz -12.20 dBm 26.00 &8
T2 1 11.35 cim T2 1 1714540 GHz 11.92 cim e85

Dube 18 WAS 2018 15:10:32

e

Daba 18 WAR 2018 15:1043

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

. b ha
Rt Lisv Offsat £.00 2 & RAW 100 b2 Offsat 5.00 B & RBW 100 k2
b att BWT 19 s = VBW 300 kM Muode duts FET BWT 19 s m VBW 300042 Mode auta FFT
S5GL Counl §00/500 SGL Count $00/100
| | D
5 e Ml 20 di | MIlT] ;
. - "
[ e ’ 3 i .
12 | 1 5.0
o mm— -+ .T 0 mm— 4
Ty Y
10 dam 10 dam .
20 an 20 o LA
it e L I - | | N E—— Ml ST Y| - | | S AL WAL -
40 die -4 dis
50 i 50 dives
60 dEm 60 dEm
0 it 0 de
CF 17335 GHz 101 pis Span 100 Mz CF 17325 G 1001 pis Span 1100 Mz
[Sarker [Macker
Type | Rei | Tre | ¥-value 1 ¥-waluse | Funchion | Fumct | Type | Ref | Tre | ¥-value | ¥ -walse | Funetion | It |
T Ton 14,37 thm : 3995 W M1 1 T8, derean EO1E M
Ti i -11.33 dém Ti i ndB 26.00 &8
T2 1 11.51 dm T2 1 3 Tacter JaE.a

Cube 18 WASR 2048 15:18:08

e

Cube 18 WAS 2048 151898

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

b bog
Wef Level 25.00 cEm  OFset 5.00 & = WBW 100 b Fef Level 25.00 cem  OFset 5.00 G w WOW 100 1
ke At 0dE BWT 19 s e VBW 3000Hz  Mode dubo FET Sy WdE BWT 19 s m VBW 300 kM2 Mode auta FET
SGL Count 100500 SGL Count 3004100
b 15k Ma b 1 Fk Ma
20 cBm i 20 cBm |
S ; NP VT oy e TN
10 10 Vi
1 L \
J ! qQ tactor
o dBm . i o i — L1 qf L
1 ] )
. |
2 10 de L %
4 - - 30 di ok
- - - N— — - 40 — - - — Mk ksl
a0 di 40 oS
50 50 i
50 45 50 dim
10 diw 1 i
©F 17598 Gz 001 pis Span 10,0 MKz 175798 iz 01 s Span 100 Mz
[arkar [arser
Type | Rat | Tre | Function | Typo | mat | Tre | Funetion | It |
M1 1 il doren Ml 1 4945 MMT
T1 L T1 L 26.00 &8
1 Tact 1 4.4

Dute 16 MAR 2018 15:20:38

o -

Date 18 WAR 2018 15.20:48
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waonis. FCC RF Test Report

Report No. : FG611201-01B

LTE Band 4

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Raf Lsval 2500 ®m  Offsat 5.00 B & RBW 300 k2 Offsat 5.00 B & RBW 300 k2
ke att M08 BWT 126 ps @ VBW  LMHZ  Mose At FET BWT  125us = VBW 1Mz Mode auta FFT
SGL Count 300,500 S6L Count 100/100
| | D
. rMl1] = CITE 15,07 o
20 gam - i : 20 gim ". .
i i eV Sl et i W e Ny
i 1 B \ 9.730000000 M
P oy I gtent | 176.4
I | | |
10 e 10 dem -
|
20 A ¥ 4 LY 20 dN
T 4. o | | S I e o B = : o | | I . V.0 [
-40 di -4l dss
50 i 50 dis
50 i 60 i
1 e ) e
©F 1715 GRz 1001 pis Bpan 700 MHz CF 1_¥15 GHZ 101 pis Span 700 MHz
[Sarkmr [Macker
Type | Rei | Tre | ¥-walue | Funchion | Fumct | Type | Raf | Tre | ¥-value | ¥ -walse | Funetion | It
Ml 1 15.30 m T [N 1 1 54 : 15.07 &m Tl
Ti i -5.87 dém 26.00 & Ti i 1 -11.08 dBm
T2 1 9.72 cm 174.7 T2 1 1 1087 dBm

Dube 18 WAR 2018 15:27.43

Dute 16 WAS 218 152754

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ti i

10.21 cam

Raf Lsval 2500 ®m  Offsat 5.00 B & RBW 300 k2 Offsat 5.00 B & RBW 300 k2
b att 008 BWT 128 ps e WBW  LMMZ  Mpdw duta FET BWT 125 s m VBW  1MHZ  Mode duts FET

S5GL Counl §00/500 SGL Count $00/100
| | D

T - e T
20 dien g o v ] 1 v
i e e i
in L i \
o cam L 0 emm L
! Iz
10 dam . 10 dam -
50 dem—1 r
. | | == — it — - - | I —

40 die -4 dis

50 dite 50 dives

60 dEm 60 dEm

1 ) i

CF 17335 GHz 101 pis Span 700 MHT CF 17325 G 1001 pis Span 710 MHZ
[arkar [Marker

Type | Rei | Tre | ¥-value | ¥-waluse | Funchion | Fumnct | Type | Ref | Tre | ¥ -walse | Funetion | It |

M1 ? 12.29 cam Ml 1 17,27 cam B geren
= = -0

Ti i ndé
i

Cube 18 WAS 2018 153448

Cube 18 WAS 2018 153426

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

5 b bog
Wef Level 25.00 cEm  OFset 5.00 & = ABW 300 b Fef Level 25.00 cem  OFSet 5.00 0 w ROW 300 1
ke At W0dE BWT  1ZEus w VBW  LMEZ  Mode auta FET Sy W08 BWT 12545 m VBW 1Mz Mode auta FET
SGL Count 100500 SGL Count 100/100
b 15k Ma b 1 Fk Ma
20 cBm 20 cBm 1]
10 - 10 -
17 |: L7
o + 0 4 1
| \
] - -
40 o 0 g
50 50 b
50 45 50 dim
10 diw 1 i
©F 178 GHz 001 pis Span P00 MiE & 175 GHa 01 s Span 0 MIE
[armar [arser
Type | Rat | Tre | Yowslun | Functien | Typo | mat | Tre | X-valug | w-wase | Funetien |
M1 1 12.23 cem il doren Ml 1 TS 15.69 d@m
T1 L -9.42 cBm T1 L ~10.30 cim
T2 1 10.51 cém 2 Cac e 12 1 10.09 dém

Dute 16 MAR 2018 15:37-21

Date 18 WAR 2018 15:37.32
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 4

Lowest Channel / 15MHz /| QPSK

Lowest Channel / 15MHz / 16QAM

Dube 18 WAS 20168 158426

DCute 18 WAS 218 158437

Raf Lsval 25.00 ®m  Offsat 5.00 B & RBW 300 bh2 Offsat 5.00 E & RAW 300 k2
e At HOdE BWT 126 ps @ WEBW LMWz Mode auts FET BWT 126 s = VBW  1MHZ  Mode auta FET
SGL Count 100,500 SGL Count 00;100
| | D
5 e | ITEN] 20 di Ml
X X
i U \ i i sy s
10 L T i
| [ \ 12000
B 4 b omm 1
L ) ! 1
10 iz - 10 e - -
20 dt 20 ds—s 4 ¥
T a———— = - - B o W e B e . - - I i SoLPPLY, AN
-40 di -4 dis
50 div 50 dives
0 45 0 45
0 dite 1 it
F 17175 GHz 1001 pas Span 300 Mz CF 17175 Giiz 001 pis Span 300 Mz
[Marker [Marker
_Typu | Ref | Tre | ¥-walus | Functien | Funct | Type | Rel | Tre | ¥-value | ¥-waluss | Funetion | It |
Ml 1 74 Bm G 14328 M Ml 1 14,19 cem R 3
Ti 1 -11.17 26.00 &8 Ti 1 -11.55 dBm
] 1 -10.87 cam 119.7 ] 1 <17.34 cam

Middle Channel / 15MHz /| QPSK

Middle Channel / 15MHz / 16QAM

Cube 18 WAR 2048 18803

Cube 18 WAS 2048 1850 41

Raf Lsval 25.00 ®m  Offsat 5.00 B & RBW 300 bh2 .00 Bm  Offsat 5.00 B & RAW 300 k2
e At HdE BWT 126 ps @ WEBW LMWz Mode auts FET 08 BWT 12605 = VEW  1MHZ  Mode auta FET
S5GL Count 5004500 SGL Count 500,500
| | D
5 e Ml 20 di Ml
.Y R
10 . = e 10 .
| {
0. u 1 - omm | L
i |
10 iz 10 e < A
20 ds—i ‘ L
- W
| - I U e el el - e - E— Bt Lt NN -
40 d -40 dis
50 dile 50 dives
0 45 0 45
1 i 1 it
GF 17375 GHz 1001 pas Span 300 Mz CF 17325 Giiz 001 pis Span 300 Mz
[Markmr [Marker
Type | Rei | Tre | H-value 1 ¥-walus | Functien | Funct | Type | Rel | Tre | ¥-value | ¥-walus | Funetion | It |
M1 15.13 Bm 48 Ml 1 71 GH. 14.70 cBm B deren
Ti 1 . Ti i - ndé
] 1 <10.90 dam 115.8 7] 1 Tt 1

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Dute 16 MAR 2018 155404

Dute 18 WAR 2018 15:54.14

Ref Level 25.00 0m  DMSEt 5.00 0B w RBW 300 bz Ref Lewel 25.00 0bm  OFset 5.00 08 w RBW 300 bz
e At WdE BWT 128w WEBW 1Mz Mode auto FFT e At HdE BWT 1254w VBW 1Mz Mode adto FFT
SGL Cownt 1005100 SGL Count 00;100
jo 1Rk M b 1 Fk Ma
R ] TR ]
i _ ¥
1 = [T i "
1 \
7.0 { 1208
LT T B t o gBm— -+ -
| ! 1
10 &
1
- 20 it
PR, T & - | S
— { e E— — 30 T e — - e SE— —— N Ml LN
a0 die 40 oS
50 b 50 dipe
£0 dim £0 di
10 i )
©F 11475 GHz 1001 pas Epan 300 MHz ©F 17475 Gz w001 pis Bpan 300 Mz
[Markar [Markar
Type | Rot | Tree | X-ushug | w-walso | Function | Funat | Typo | Rat | Tre | | w-wahso | Funetion |
M1 1 744473 GHz 14,80 cem il e 14200 M 1 1 14,13 cém
T L 1.740337 GHz -11.07 cém Ti L -11.64 cBm
Lr 4 1 1. 754543 GHp ~10.03 dém 2 factor 12 1 -12.20 dém
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waonis. FCC RF Test Report

Report No. : FG611201-01B

LTE Band 4

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

pe o ha
Wof Lsvel 25.00 mm  OFSet £.00 & = WBW 1 0 M OFSSt 5.00 & = WAW 1
e mtt M08 BWT ST ps e VEW 3MMZ Mode suto FET M08 BWT 57 ps e VBW 3MMZ  Muode uto FET
SGL Count $00/£00 SGL Count. 3004100
| | D
—
20 cam = g 20 cBm g M1l
10 10
oemm—: o 0 B J
i L } i
10 dm 10 e ! ¥
50 dn—1 i | LSS = 20 a8
P T e
- | - == — P o e S - - - | I — _
411 it a1 s
50 i 50 b
PLERE 50 die
1 0 am
AR 1001 pas Span 400 Mz o 173 GHa 01 e pan 0.0 M
|arkar [Marker
Type | Rui | Tre | * | vvalwe | Function | Typu | Raf | Tre | s-value | ¥-wahss | Function |
M1 1 : TTEnEm | M1 1 1721319 G2 18.91 Bm | roB
T1 L 5.58 cém T1 L ~5.50 cBm
7] 1 7.02 cBm 7] 1 5.05 cBm

Dube 18 WAR 2016 20:01 08

Dute 18 WAS 208 2001 18

Middle Channel / 20MHz /| QPSK

Middle Channel / 20MHz / 16QAM

. ha
Rt Lsval 2500 ®m  Offsat 5.00 B & RBW 1 M2 Offsat 500 B & RBW | M
b att MO8 BWT 57 ps o VBW 3MMZ Mode auto FET BWT 57 uc m VBW 3N Muode duto FET
S5GL Counl §00/500 SGL Count $00/100
| | D
T T T
i 5 — ||||!- 20 di B TR 1
10 10
0 mmm—~ o L P ] it
! i i
L Y ¥
10 dam - 10 dam -
i | S A e
30 diem—1 - - - - | | S S - - | I ==
-40 déw 40 dés
50 i 50 d
60 dEm 60 dEm
0 it ) i
CF 17335 GHz 101 pis Span 400 MHT CF 17325 G 1001 pis Span A1 Mz
[Sarker [Macker
Type | Rei | Tre | ¥-valus | ¥-walue | Funchion | Fumnct | Type | Ref | Tre | ¥-value | ¥-walse | Funetion | It |
w1 1 173322 GAt 19.03 x 7 : M1 1 19.33 thm | re doen
Ti i GHz -7.30 dim Ti i -T7.11 dBm ndb
T2 1 Gz 751 dam T2 1 5,19 cam 3 Tacier

Cuie 18 WASR 2048 20:08 13

Cube 18 WAS 2048 200824

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

. = b
Ref Level 25.00 dBm Offset 5.00 B « RBW 1 Mz Ref Level 25.00 Bm Offset 5.00 B » RBW 1 Mz
e att 0B BWT  E7us @ VBW 3Nz Made suto FET e At 0B BWT  E7s w VBW 3Mz  Mode uto FET
SGL Count 100500 SGL Count 100/500
jo 1Rk M M 1Fk Ma
R — k!' — ] R S TR
u = A 5 < affeiiid - E
10 - o 10 -
LT T 4 ! = o smn—1 £ Il
I i 1 i
i i
10 dém y 10 e -
ETTTOR IS i AN N— 1 A — - =
e | = = : 5 - | E— 2l TV R— - - - L1 — |y
a0 die 40 oS
50 b 0t
50 45 50 b
10 i 10
©F 1748 Griz 1001 s Epan 400 MHT TF 1.7AR GHE 1001 s B S0 Mz
[Markar [Markar
Type | ket | Tre | X-uahug | | Function | Type | kot | Tre | X-uahug | ¥-walso | Function |
Ml 1 il doren Ml 1 1, 740199 GHI 17,37 cém
T1 1 T1 1 1.73493 CHz =9.09 dBm
1 Tact 1 1. 75499 GHE .59 dam

Duta 18 MAR 2018 20.10:48

Dute 18 WAR 2018 20.10:57
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